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History of this test report

Report No. Version Description Issue Date
FR230524001-06A 01 Initial issue of report May 13, 2025
Revise Appendix A
FR230524001-06A 02 This report is an updated version, replacing the May 20, 2025

report issued on May 13, 2025.
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Summary of Test Result

Egﬁf;r; FET;L?QZ' Test tems (PAZGSIL;KIL) Remark

- 15.403 26dB Bandwidth Pass See Note
3.1 2.1049 99% Occupied Bandwidth Pass -
3.2 15.407(a) Maximum Conducted Output Power Pass -
3.3 15.407(a) Power Spectral Density Pass -
34 15.407(b) Unwanted Emissions Pass -

- 15.207 AC Conducted Emission Pass See Note
35 15.203 Antenna Requirement Pass -

Note: This is a variant report intend to show compliace after replaced a new RF filter and change of small
components, such as Resistor, Capacitors, and inductors. All the test cases were performed on original report which
can be referred to Sporton Report Number FR230524001D. Based on the original report, the test cases were

verified.

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR230524001-06A

1  General Description

1.1 Product Feature of Equipment Under Test

Product Feature

General Specs

Bluetooth-LE, Wi-Fi 2.4GHz 802.11b/g/n/ac/ax/be, Wi-Fi 5GHz
802.11a/n/ac/ax/be, Wi-Fi 6GHz 802.11a/n/ac/ax/be, GPS and

ZigBee.

Antenna Type

WLAN:

<Ant. A>: Omni-Directional Antenna

<Ant. B>: Omni-Directional Antenna

<Ant. C>: Omni-Directional Antenna

<Ant. D> Omni-Directional Antenna

<Ant. E>: Omni-Directional Antenna

<Ant. F>: Omni-Directional Antenna
Bluetooth-LE/ZigBee: Omni-Directional Antenna
GPS: Omni-Directional Antenna

Antenna information

5180 MHz ~ 5240 MHz

<Ant.
<Ant.
<Ant.
<Ant.

Peak Gain (dBi)

D>:
B>:
C>:
A>:

3.6
3.1
3.1
3.6

5260 MHz ~ 5320 MHz

<Ant.
<Ant.
<Ant.
<Ant.

Peak Gain (dBi)

D>:
B>:
C>:
A>:

3.2
3.2
3.2
3.2

5500 MHz ~ 5720 MHz

<Ant.
<Ant.
<Ant.
<Ant.

Peak Gain (dBi)

D>:
B>:
C>:
A>:

3.2
3.2
3.2
3.2

Remark:

1. The device is a special case of MIMO system with four outputs driving a cross-polarized pair of

linearly polarized antennas which are vertically/horizontally mounted on the PCB board as indicated

in equipment photo exhibits.

2. The EUT information mentioned or listed above is declared by the manufacturer.

TEL : 408 9043300

Report Template No.: BU5-FR15EWL AC MA Version 2.4
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1.1.1 Antenna Directional Gain

The device is the special case of a MIMO system with four outputs driving a cross-polarized pair of
linearly polarized antennas (noted as “vertical” and “horizontal”).

Refer to KDB 662911 D01 v02r01 F)2)c) for a system in which the antennas have fixed orientations
relative to one another that ensure that the antennas are cross-polarized regardless of any user
actions, the directional gain is computed as follows.

The total gain—including array gain—is computed separately for each of the two polarizations using
the procedures presented in KDB 662911 D01 v02r01. The highest of the total gains shall apply.

For power measurements on IEEE 802.11 devices,
Directional gain = Gyt + Array Gain, where Array Gain is as follows:
Array Gain = 0 dB (i.e., no array gain) for Nant < 4.

Gant is set equal to the gain of the antenna having the highest gain.

For PSD measurements, the directional gain calculation follows F)2)f)i) of KDB 662911 D01
Directional gain = Gantmax + 10 log(Nant/Nss) dBi, where Nss = the number of independent spatial

streams of data and Gant max iS.the gain of the antenna having the highest gain (in dBi).

Ant D Ant A DG DG Power PSD
Vertical Vertical for for Limit Limit
polarization | polarization Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
Band | 3.60 3.60 3.60 6.61 0.00 0.61
Band Il 3.20 3.20 3.20 6.21 0.00 0.21
Band Il 3.20 3.20 3.20 6.21 0.00 0.21
Ant B Ant C DG DG Power PSD
Horizontal | Horizontal for for Limit Limit
polarization | polarization Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
Band | 3.10 3.10 3.10 6.11 0.00 0.11
Band Il 3.20 3.20 3.20 6.21 0.00 0.21
Band Il 3.20 3.20 3.20 6.21 0.00 0.21
TEL : 408 9043300 Page Number 1 6 of 26
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Calculation:

Directional gain of power measurement:

= max. antenna gain (3.6dBi, 3.6dBi) + 0 = 3.6 dBi
Directional gain of PSD measurement (Horizontal polarization):
= max. antenna gain (3.1dBi, 3.1dBi)+10*log(2/1) = 6.11dBi
Directional gain of PSD measurement (Vertical polarization):
= max. antenna gain (3.6dBi, 3.6dBi)+10*log(2/1) = 6.61dBi
Directional gain of PSD measurement:

= max directional gain of Horizontal and Vertical

= max. directional gain (6.11dBi, 6.61dBi) = 6.61 dBi
Modification of EUT

No modifications made to the EUT during the testing.

1.2 Modification of EUT

No modifications made to the EUT during the testing.

TEL : 408 9043300 Page Number 1 70f 26
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1.3 Testing Location

Test Site Sporton International (USA) Inc.

1175 Montague Expressway, Milpitas, CA 95035
TEL : 408 9043300

Sporton Site No.
THO1-CA, CO01-CA, 03CHO02-CA

Test Site Location

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC Designation No.: US1250

1.4 Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

¢+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

+ FCC KDB 662911 D01 Multiple Transmitter Output vO2r01.

+ ANSI C63.10-2013

Remark: All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

TEL : 408 9043300 Page Number : 8 of 26
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
radiation emission (9 kHz to the 10th harmonic of the highest fundamental frequency or to 40 GHz,
whichever is lower). For radiated measurement, the measured emission level of the EUT was
maximized by rotating the EUT on a turntable, adjusting the orientation of the EUT and EUT
antenna in three orthogonal axis (X: flat, Y: portrait, Z: landscape), and adjusting the measurement
antenna orientation, following C63.10 exploratory test procedures and only the worst case

emissions were reported in this report.

2.1 Carrier Frequency and Channel

Freq. Freq.
Frequency Band Channel Channel
quency (MHz) (MH2)
36 5180 44 5220
5150-5250 MHz 3g* 5190 46+ 5230
Band 1
(U-NII-1) 40 5200 48 5240
42*% 5210
Freq. Freq.
Frequency Band Channel Channel
quency (MH2) (MH2)
52 5260 60 5300
5250-5350 MHz 54* 5270 62* 5310
Band 2 5 >
(U-NII-2A) 56 5280 64 5320
58" 5290
Freg. Freq.
Frequency Band Channel (Mqu) Channel (M:Z)
100 5500 112 5560
102* 5510 116 5580
5470-5725 MHz 104 5520 132 5660
Band 3 p -
(U-NII-2C) 106 5530 134 5670
108 5540 136 5680
110% 5550 140 5700
Frequency Band Channel Freq.
quency (MH2)
5150-5350 MHz 50° 5250
5470-5725 MHz 114° 5570
TEL : 408 9043300 Page Number : 90f 26
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Freq. Freq.
F B h I h I
requency Band Channe (MH2) Channe (MH2)
118* 5590 124 5620
TDWR Channel 120 5600 126* 5630
122* 5610 128 5640
Freq. Freq.
Frequency Band Channel Channel
quency (MHz) (MHz)
138" 5690 144 5720
Straddle Channel
142* 5710

Note:

1. The above Frequency and Channel with "*" are 802.11n HT40 and 802.11ac VHT40 and 802.11ax HE40 and

802.11be EHTA40.

2. The above Frequency and Channel with "' are 802.11ac VHT80 and 802.11ax HE80 and 802.11be EHTSO0.

3. The above Frequency and Channel with "®" are 802.11ac VHT160 and 802.11ax HE160 and

802.11be EHT160.

TEL : 408 9043300
Report Template No.: BU5-FR15EWL AC MA Version 2.4
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2.2 Test Mode

The final test modes include the worst data rates for each modulation shown in the table below.

MIMO Mode
Specification MCS index /Data Rate
802.11a 6 Mbps
802.11n HT20 (Covered by EHT20) MCSO0
802.11n HT40 (Covered by EHT40) MCSO0
802.11ac VHT20 (Covered by EHT20) MCSO0
802.11ac VHT40 (Covered by EHT40) MCSO0
802.11ac VHTB80 (Covered by EHT80) MCSO0
802.11ac VHT160 (Covered by EHT160) MCSO
802.11ax HE20 (Covered by EHT20) MCSO
802.11ax HE40 (Covered by EHT40) MCSO0
802.11ax HES8O (Covered by EHT80) MCSO
802.11ax HE160 (Covered by EHT160) MCSO
802.11be EHT20 MCSO0
802.11be EHT40 MCSO
802.11be EHT80 MCSO0
802.11be EHT160 MCSO0
Remark:

1 Based on the manufacturer’s declaration, 802.11be covers the 802.11n, 11ac and 11ax due to
the same modulation family scheme. For 802.11be, only full resource unit assignment mode is
tested since the EUT does not support partial resource unit assignment mode.

2 Based on the manufacturer’s declaration, RF power on each chain in MIMO mode is
parameterized to be greater than the power in SISO mode, giving the condition that the SISO
Mode is covered by MIMO Mode which is deemed the worst case selected for testing.

3 The EUT information mentioned or listed above is declared by the manufacturer.

4 For radiation spurious emission, the modulation and the data rate picked for testing are
determined by the Max. RF conducted power.

5 The detailed radiated test modes are shown in Appendix B.
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2.3 Connection Diagram of Test System

System BT

Simulator AP router Motebook GPS Station Earphone

Power EUT

Source Notebook
‘ Cradle ‘ Earphone ‘ iPod WLAN AP Monitor

This example is connection diagram of EUT test configurations.
For detail, please refer to test mode configuration and setup pholographs for each test item.

2.4 Support Unit used in test configuration and system

Item |[Equipment Brand Name |Model Name FCC ID Data Cable Power Cord
AC I/P:
. Unshielded, 1.2 m
1. |Laptop DELL Latitue 5410 N/A N/A DC O/P-
Shielded, 1.8 m
2. |POE Adapter Ruckus GRT-480125A NA N/A N/A
TEL : 408 9043300 Page Number 1 12 of 26
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2.5

2.6

EUT Operation Test Setup

The RF test items, utility “QSPR Version 6.00.00169.2” and “QUTS Version1.18.2.17” was installed in
laptop which was programmed in order to make the EUT get into the engineering modes to provide
channel selection, power level, data rate and the application type and for continuous transmitting
signals.

Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

TEL : 408 9043300 Page Number 1 13 of 26
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3 Test Result
3.1 99% Occupied Bandwidth Measurement
3.1.1 Description of 99% Occupied Bandwidth

This section is for reporting purpose only.

There is no restriction limits for bandwidth.

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules

v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for

the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

3.1.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3 Test Procedures

1.

o g M w N

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section C) Emission bandwidth

Set RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 26 dB down from the peak of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement
as needed until the RBW/EBW ratio is approximately 1%.

For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1-5% of the emission bandwidth and set the Video bandwidth (VBW) = 3 * RBW.

Measure and record the results in the test report.

3.1.4 Test Setup

00 ] )
Spectrum Analyzer EUT
3.1.5 Test Result of 99% Occupied Bandwidth
Please refer to Appendix A.
TEL : 408 9043300 Page Number 1 14 of 26
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3.2 Maximum Conducted Output Power Measurement

3.2.1 Limit of Maximum Conducted Output Power
<FCC 14-30 CFR 15.407>
For the 5.15-5.25 GHz bands:
B For an indoor access point operating in the band 5.15-5.25 GHz, the maximum conducted output
power over the frequency band of operation shall not exceed 1 W provided the maximum antenna
gain does not exceed 6 dBi. If transmitting antennas of directional gain greater than 6 dBi are used,
the maximum conducted output power shall be reduced by the amount in dB that the directional gain
of the antenna exceeds 6 dBi.
For the 5.25-5.725 GHz bands:
B The maximum conducted output power over the frequency bands of operation shall not exceed
the lesser of 250 mW or 11 dBm 10 log B, where B is the 26 dB emission bandwidth in megahertz.
For Straddle Channel, according to KDB 789033 D02 General UNIlI Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to
show compliance.
If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall
be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.
Note that U-NII-2 band, devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC in
order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.

3.2.2 Measuring Instruments
Please refer to the measuring equipment list in this test report.

TEL : 408 9043300 Page Number : 150 26
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3.2.3 Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New
Rules v02r01.
Method PM-G (Measurement using a gated RF average power meter):
1. Measurement is performed using a wideband RF power meter.
2. The EUT is configured to transmit at its maximum power control level.
3. Measure the average power of the transmitter.
4. Since the measurement is made only during the ON time of the transmitter, no duty cycle
correction factor is required.

For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01

o

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

3.2.4 Test Setup

B [ e

Attenuator
Power Meter EUT
3.2.5 Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
TEL : 408 9043300 Page Number : 16 of 26
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3.3 Power Spectral Density Measurement

3.3.1 Limit of Power Spectral Density
<FCC 14-30 CFR 15.407>
For the 5.15-5.25 GHz bands:
The maximum power spectral density shall not exceed 17 dBm in any 1 megahertz band. If
transmitting antennas of directional gain greater than 6 dBi are used, the maximum power spectral
density shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.
For the 5.25-5.725 GHz bands:
The maximum power spectral density shall not exceed 11 dBm in any 1.0 MHz band.
For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to
show compliance.
If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall
be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2 Measuring Instruments
Please refer to the measuring equipment list in this test report.

TEL : 408 9043300 Page Number 17 0f 26

Report Template No.: BU5-FR15EWL AC MA Version 2.4 Issue Date : May 20, 2025

Report Version 1 02



ssamonas. FCC RADIO TEST REPORT Report No. : FR230524001-06A

3.3.3 Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-2 #
(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).

+ Measure the duty cycle.
- Set span to encompass the entire emission bandwidth (EBW) of the signal.
+ Set RBW =1 MHz.
+ Set VBW = 3 MHz.
« Number of points in sweep = 2 Span / RBW.
+ Sweep time = auto.
+ Detector = RMS
- Trace average at least 100 traces in power averaging mode.
+ Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the

average power during the actual transmission times. For example, add 10 log(1/0.25) = 6 dB if
the duty cycle is 25 percent.

1. The RF output of EUT is connected to the spectrum analyzer by a low loss cable.

2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and
record it.

3.  For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter
Output v02r01.
Method (a): Measure and sum the spectra across the outputs.
The total final Power Spectral Density is from a device with 4 transmitter outputs. The spectrum
measurements of the individual outputs are all performed with the same span and nhumber of
points; the spectrum value in the first spectral bin of output 1 is summed with that in the first
spectral bin of output 2, output 3 and output 4 to obtain the value for the first frequency bin of
the summed spectrum.

3.3.4 Test Setup

i

Spectrum Analyzer EUT
3.3.5 Test Result of Power Spectral Density
Please refer to Appendix A.
TEL : 408 9043300 Page Number : 18 of 26
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3.4 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge

spurious emissions and out of band emissions measurement.

3.4.1 Limit of Unwanted Emissions

(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350

MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz

band that generate emissions in the 5150-5250 MHz band must meet all applicable technical

requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all emissions outside
of the 5470-5600 MHz and 5650-5725MHz band shall not exceed an EIRP of -27 dBm/MHz.

(2) Unwanted spurious emissions falls in restricted bands shall comply with the general field strength

limits as below table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

'I;:_ 1000000~/30P

D

HV/m, where P is the eirp (Watts)
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EIRP (dBm)

Field Strength at 3m (dBuV/m)

-27

68.3

(3) KDB789033 D02 v02r01 G)2)c)

(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are

subject to a peak emission limit of —27 dBm/MHz.

(i) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the use

of a peak detector.

3.4.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.4.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section G) Unwanted emissions measurement.

(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz

. RBW = 120 kHz
VBW = 300 kHz

Detector = Peak

Trace mode = max hold

(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz

RBW =1 MHz
VBW = 3 MHz
Detector = Peak

Sweep time = auto

Trace mode = max hold

(3) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz

RBW =1 MHz

VBW = 10 Hz, when duty cycle is no less than 98 percent.

VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum

transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.
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2. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum
reading.

6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-“.

7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic

emission level is with at least 6 dB margin against average limit line, the position is marked as “-“.

3.4.4 Test Setup
For radiated emissions below 30MHz
i | RX Antenna
| Im !
Metal Full Soldered Ground Plane
——]52
Spectrum Analyzer / Receiver
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For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer | Receiver

For radiated test from 1GHz to 18GHz

RX Antenna

| 3m _—
_____ EUT , !
T [ ] i
]
I
15m !
|
Metal Full Soldered Ground Plane
o0
Spectrum Analyzer / Receiver
TEL : 408 9043300 Page Number 1 22 of 26
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For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

== ..

Spectrum Analyzer / Receiver

3.4.5 Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.4.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix B.

3.4.7 Duty Cycle

Please refer to Appendix C.

3.4.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix B.
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3.5 Antenna Requirements
3.5.1 Standard Applicable

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply
with the provisions of this section. The manufacturer may design the unit so that a broken antenna can
be replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited.
This requirement does not apply to carrier current devices or to devices operated under the provisions
of § 15.211, 15.213, 15.217, 15.219, 15.221, or § 15.236. Further, this requirement does not apply to
intentional radiators that must be professionally installed, such as perimeter protection systems and
some field disturbance sensors, or to other intentional radiators which, in accordance with § 15.31(d),
must be measured at the installation site. However, the installer shall be responsible for ensuring that

the proper antenna is employed so that the limits in this part are not exceeded.

3.5.2 Antenna Anti-Replacement Construction

Antenna permanently attached.
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4 List of Measuring Equipment

. . Calibration
Instrument | Brand Name Model No. Serial No. |Characteristics Date Test Date Due Date Remark
. Jan. 16, 2025~ Radiation
Bilog Antenna TESEQ 6111D 50392 30MHz~1GHz | Aug. 13, 2024 Nov. 12, 2025
Mar. 10, 2025 (03CHO02-CA)
Jan. 16, 2025~ Radiation
Loop Antenna R&S HFH2-Z2E 100840 9kHz~30MHz | May 02, 2024 May 01, 2025
Mar. 10, 2025 (03CHO02-CA)
SCHWARZBE Jan. 16, 2025~ Radiation
Horn Antenna BBHA 9120D 02140 1GHz~18GHz | Jan. 29, 2024 Jan. 28, 2025
CK Jan. 27, 2025 (03CHO02-CA)
SCHWARZBE Jan. 28, 2025~ Radiation
Horn Antenna BBHA 9120D 02115 1GHz~18GHz | Aug. 06, 2024 Aug. 05, 2025
SHF-EHF Horn| SCHWARZBE Jan. 16, 2025~ Radiation
BBHA9170 00841 18GHz~40GHz | Aug. 07, 2024 Aug. 06, 2025
Antenna CK Mar. 10, 2025 (03CHO02-CA)
- Jan. 16, 2025~ Radiation
Amplifier SONOMA 310N 372240 9kHz~1GHz Apr. 24, 2024 Apr. 23, 2025
Mar. 10, 2025 (03CHO02-CA)
, WFIL-H6750-1 |WR67BWC6B| 6.75GHz High Jan. 16, 2025~ Radiation
Filter WOKEN ) Jun. 04, 2024 Jun. 03, 2025
8000F 1 Pass Filter Mar. 10, 2025 (03CHO02-CA)
WLK12-1200-1 .
. L 1.2GHz Low Jan. 16, 2025~ Radiation
Filter Wainwright | 272-11000-40 SN1 ) Jun. 04, 2024 Jun. 03, 2025
ss Pass Filter Mar. 10, 2025 (03CHO02-CA)
o . Jan. 16, 2025~ Radiation
Preamplifier Keysight 83017A MY53270321 | 1GHz~26.5GHz| Apr. 25, 2024 Apr. 24, 2025
Mar. 10, 2025 (03CHO02-CA)
__ _ ERA-100M-18 Jan. 16, 2025~ Radiation
Preamplifier | E-instrument EC1900251 | 1GHz~18GHz | Apr. 24, 2024 Apr. 23, 2025
G-56-01-A70 Mar. 10, 2025 (03CHO02-CA)
o Jan. 16, 2025~ Radiation
Preamplifier EMEC EMC18G40G 060726 18G-40G Apr. 04, 2024 Apr. 03, 2025
Mar. 10, 2025 (03CHO02-CA)
804209/2,
HUBER+SUH | SUCOFLEX 802406/2, Jan. 16, 2025~ Radiation
RF Cable N/A Oct. 10, 2024 Oct. 09, 2025
NER 102 802875/2, Mar. 10, 2025 (03CHO02-CA)
802952/2
Jan. 16, 2025~ Radiation
Hygrometer TESEO 608-H1 45142602 N/A Aug. 14, 2024 Aug. 13, 2025
Mar. 10, 2025 (03CHO02-CA)
Control Turn L
) Jan. 16, 2025~ Radiation
Controller Chaintek EM-1000 060876 Table & Antenna N/A N/A
Mar. 10, 2025 (03CHO02-CA)
Mast
. Jan. 16, 2025~ Radiation
Antenna Mast ChainTek MBS-520-1 N/A 1m~4m N/A N/A
Mar. 10, 2025 (03CHO02-CA)
. Jan. 16, 2025~ Radiation
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A N/A
Mar. 10, 2025 (03CHO02-CA)
. Jan. 16, 2025~ Radiation
Test Software Audix E3 E3 N/A N/A N/A N/A
Mar. 10, 2025 (03CHO02-CA)
Jan. 30, 2025~ Conducted
Hygrometer Testo 608-H1 45141354 N/A Aug. 14, 2024 Aug. 13, 2025
Feb. 15, 2025 (THO1-CA)
RPR8W-2301 Jan. 30, 2025~ Conducted
Power Sensor DARE! RPR3006W 10MHz-8GHz | Feb. 22, 2024 Feb. 21, 2025
002 Feb. 15, 2025 (THO1-CA)
Spectrum Rhodes & Jan. 30, 2025~ Conducted
FSV40 101089 10Hz~40GHz | Apr. 24, 2024 Apr. 23, 2025
analyzer Schwarz Feb. 15, 2025 (THO1-CA
. . Jan. 30, 2025~ Conducted
Switch Box |EM Electronics| EMSW26 1090304 N/A Oct. 04, 2024 Oct. 03, 2025
Feb. 15, 2025 (THO1-CA)
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5 Measurement Uncertainty

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.0dB

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.4dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 45dB
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

Report Number : FR230524001-06A

Test Engineer:

Venkata Kondepudi

Temperature:

18~24

°C

Test Date:

2025/01/30~2025/02/14

Relative Humidity:

37.4~65.3

%
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TEST RESULTS DATA
Average Power Table

Report Number :

FR230524001-06A

FCC U-NII-1 MIMO 4Tx Mode

Duty Average FCC
Data Freq. Factor Congucted Conduc'tecli DG. .
Mod. Rate INTY{ CH. (MH2) (dB) Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
AntD[AntB [AntC[AntA[AntD| AntB [AntC[AntA[ SUM [AntD[AntB]Ant C[AntA[Ant D]Ant B [Ant C[AntA
11a [6Mbps| 4 [ 36 5180 0.25 | 0.28 | 0.29 | 0.21 |20.45 | 20.46 |20.11 [20.33 [ 26.36 30.00 3.60 Pass
11a [6Mbps| 4 | 44 5220 0.25 | 0.28 | 0.29 | 0.21 |21.58 | 21.84 |21.78 |21.87 [ 27.79 30.00 3.60 - Pass
11a [6Mbps| 4 | 48 5240 0.25 | 0.28 | 0.29 | 0.21 [21.79 | 22.02 |22.06 |21.99 | 27.99 30.00 3.60 Pass
Note 1: The device has 4 antennas, each one has polarization which is orthogonal to the other.
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TEST RESULTS DATA
Power Spectral Density

Report Number

: FR230524001-06A

FCC U-NII-1 MIMO 4Tx Mode

Average Average
Power Density PSD DG
Mod. gata Nx | CH. ';A’aq' with Duty Factor Limit (dBi) ';fs.f
i (22) (dBm/MHz) (dBm/MHz) el
Ant D[Ant B[Ant C[Ant A] SUM [Ant D[Ant B[Ant C[Ant A[Ant D] Ant B JAnt C[AntA
11a | 6Mbps | 4 | 36 5180 - 14.01 16.39 6.61 Pass
11a 6Mbps | 4 44 5220 - 15.45 16.39 6.61 - Pass
11a | 6Mbps | 4 | 48 5240 - 15.52 16.39 6.61 Pass

Note 1: The device has 4 antennas, each one has polarization which is orthogonal to the other.
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR230524001-06A

U-NII-1 MIMO 4Tx Mode

99% 26 dB
Data Freq. Bandwidth Bandwidth
Mod- | pate [N CH | (M) (MHz) (MHz) Note
AntD | AntB | AntC | AntA | AntD | AntB | AntC | AntA
11a 6Mbps| 4 36 5180 17.04 | 17.03 | 17.02 | 17.01 2248 | 22.76 | 22.94 | 22.45
11a [6Mbps| 4 44 5220 17.05 | 17.02 | 17.00 | 17.01 | 22.43 | 22.76 | 22.95 | 22.49 -
11a 6Mbps| 4 48 5240 17.05 | 17.03 | 17.01 17.00 | 22.56 | 22.70 | 22.81 22.49
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TEST RESULTS DATA
Average Power Table

FCC U-NII-2A MIMO 4Tx Mode

Average FCC

Data Freq. F[z:g:zr Eonduced Conduc!eq DG. F?;\?v:r .
Mod. N CH. Power Power Limit (dBi) - Pass/Fail

Rate (MHz) (dB) (dBm) (dBm) Ialémt

Ant D[Ant B]Ant C[AntA[ AntD [AntB [AntC [AntA] SUM [AntDJAntB] AntC | AntA [AntD[Ant B[Ant C[AntA S
11a_[6Mbps[ 4| 52 | 5260 |0.25]0.280.29 [ 0.2115.99 [16.13 [ 16.19[16.36 | 22.19 23.98 3.20 30.00 Pass
11a_[6Mbps[ 4| 60 [ 5300 |0.25]0.28[0.29[0.21[16.21 [15.99 [ 16.22 [16.41 | 22.23 23.98 3.20 30.00 Pass
11a_[6Mbps[ 4| 64 | 5320 |0.25[0.28[0.29] 0.21]16.83 [16.71 [ 16.78 [16.88 | 22.82 23.98 3.20 30.00 Pass

Note 1: The device has 4 antennas, each one has polarization which is orthogonal to the other.
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TEST RESULTS DATA
Power Spectral Density

U-NII-2A MIMO 4Tx Mode

Average Average
Data Freq E’ower Dty PSD DG. Pass
Mod. Rato Nrx | CH. (MHZ.) with Duty Factor Limit (dBi) /Fail
(dBm/MHz) (dBm/MHz)
AntD[AntBJAntC[AntA] SUM [AntD[AntB[AntC[AntA[AntD[AntBJAntC[ AntA
11a [6Mbps| 4 52 5260 - 9.73 10.79 6.21 Pass
11a [6Mbps| 4 60 5300 - 9.99 10.79 6.21 Pass
11a [6Mbps| 4 64 5320 - 10.65 10.79 6.21 Pass

Note 1: The device has 4 antennas, each one has polarization which is orthogonal to the other.
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TEST RESULTS DATA
26dB and 99% OBW
U-NII-2A MIMO 4Tx Mode
o9% 2 cB Bendith
Data Freq. Bandwidth Bandwidth -
Mod. Rate Nrx| CH. (MHz) (MHz) (MH2) PO\(Aéel\arnl;l)mlt Note
AntD|AntB|AntC|AntA|AntD| AntB [AntC[AntA]|AntD|AntB[Ant C[AntA
11a |6Mbps| 4| 52 5260 [17.05 [17.04 [17.03 [17.10 |22.56 | 22.80 [22.86 |22.47 23.98
11a |6Mbps| 4| 60 5300 [17.06 [17.03 [17.02 [17.01 [22.99 [ 22.81 [22.65 [22.57 23.98 -
11a |6Mbps| 4| 64 5320 [17.07 [17.04 [17.03 [17.02 |22.54 | 22.54 [22.59 |22.62 23.98
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TEST RESULTS DATA
Average Power Table

Report Number :

FR230524001-06A

11a

6Mbps

116

5580

0.25

0.28

0.29

0.21

16.66

16.56

16.35

16.7

22.59

23.98

3.20

30.00

Pass

11a

6Mbps

140

5700

0.25

0.28

0.29

0.21

16.82

16.73

16.8

17.01

22.86

23.98

3.20

30.00

Pass

0.25 ] 0.28 | 0.29 | 0.21 |16.25 |16.24

16.38

22.26

Note 1: The device has 4 antennas, each one has polarization which is orthogonal to the other.
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TEST RESULTS DATA

Power Spectral Density

Report Number : FR230524001-06A

11a

6Mbps

116

5580

10.60

10.79

6.21

11a

6Mbps

140

5700

10.48

10.79

6.21

Pass

Pass

Note 1: The device has 4 antennas, each one has polarization which is orthogonal to the other.
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Report Number :

TEST RESULTS DATA

26dB and 99% OBW

FR230524001-06A

11a

6Mbps

116

5580

17.06

17.01

17.05

17.04

22.60

22.83

22.86

22.57

23.98

11a

6Mbps

140

5700

17.06

17.04

17.03

17.01

22.49

22.82

23.01

23.05

23.98

3.16 | 3.16 | 3.16
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TEST RESULTS DATA
Average Power Table

Report Number : FR230524001-06A

FCC U-NII-1 MIMO 4Tx Mode

Duty Average FCC
Data Freq! RU Factor Conducted Conduc_tec_l DQ .
Mod. Rate Nm| CH. (MHz)| Config. (dB) Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Ant D[Ant B[Ant C[Ant A AntD [ AntB [ AntC [ AntA | SUM [Ant D[Ant B]Ant C[Ant A|Ant D[Ant B[Ant C[AntA
EHT20 |MCS0| 4 36 5180 Full 0.94 | 0.94 [ 0.95| 0.95]20.02 | 20.02 | 19.84 [ 20.04 |26.00 30.00 3.60 Pass
EHT20 [MCSO[ 4| 44 [ 5220 Full [0.94[0.94]095] 0952164 |21.88 | 21.93|21.98 [27.88 30.00 3.60 Pass
EHT20 |MCS0| 4 48 5240 Full 0.94|0.94[095|0.95]|21.88 | 22.14 | 22.2 [21.98 |28.07 30.00 3.60 Pass
EHT40 [MCSO0[ 4| 38 [ 5190 | Full [0.95[0.94]0.95] 096 |17.79 [17.65 | 17.74 | 17.88 [ 23.79 30.00 3.60 Pass
EHT40 |MCS0| 4 46 5230 Full 0.95|0.94 | 0.95| 0.96 | 21.51 | 21.75 | 21.69 [ 21.64 | 27.67 30.00 3.60 Pass
EHT80 [MCSO0[ 4| 42 [ 5210 Full [0.94[0.95] 0940961763 [17.38 | 17.33 [ 17.50 [23.48 30.00 3.60 Pass
EHT160 [MCSO| 4 50 5250 Full 0.95|0.93|0.99| 0.95]|15.83 | 15.95 | 16.00 | 16.08 | 21.99 30.00 3.60 Pass

Note 1: The device has 4 antennas, each one has polarization which is orthogonal to the other.
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TEST RESULTS DATA

Power Spectral Density

Report Number : FR230524001-06A

FCC U-NII-1 MIMO 4Tx Mode
Average Average
Power Density PSD DG
Mod. | 22 INn cn. | Fred- | RU with Duty Factor Limit (dBi) eSS
Rate (MHz) | Config. (dBm/MHz) (dBm/MHz) IFail
Ant D [ Ant B Ant C [Ant A] SUM [Ant D [Ant B[ Ant C [ Ant A [Ant D]Ant B[Ant C[Ant A
EHT20 |MCSO| 4| 36 | 5180 | Ful - 13.27 16.39 6.61 Pass
EHT20 |[MCSO|4 | 44 [ 5220 Ful - 15.23 16.39 6.61 Pass
EHT20 |MCSO| 4 | 48 | 5240 | Ful - 15.39 16.39 6.61 Pass
EHT40 |MCSO|4 | 38 | 5190 | Ful - 775 16.39 6.61 Pass
EHT40 |MCSO| 4 | 46 | 5230 | Ful - 11.65 16.39 6.61 Pass
EHT80 |MCSO0|4 | 42 [5210| Ful - 452 16.39 6.61 Pass
EHT160 |[MCSO| 4 | 50 | 5250 | Full - 0.13 16.39 6.61 Pass

Note 1: The device has 4 antennas, each one has polarization which is orthogonal to the other.
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TEST RESULTS DATA

26dB and 99% OBW

Report Number :

FR230524001-06A

U-NII-1 MIMO 4Tx Mode

99% 26 dB
Data Freq. RU Bandwidth Bandwidth
L || =g |V G (Mqu) Config. (MHz) (MHz) Note
AntD [ AntB [ AntC [AntA | AntD [ AntB [ AntC [ AntA
EHT20 | MCSO| 4 36 5180 Full 19.16 | 19.17 | 19.14 | 19.15 | 23.43 23.46 23.74 23.99
EHT20 | MCSO| 4 44 5220 Full 19.15 | 19.14 | 19.17 | 19.16 | 23.13 23.44 2335 23.70
EHT20 | MCSO| 4 48 5240 Full 19.14 | 19.16 | 19.15 | 19.17 | 23.21 23,51 2352 23.70
EHT40 | MCSO| 4 38 5190 Full 38.50 | 38.49 | 38.52 | 38.48 | 4594 4490 4576 45.97 -
EHT40 | MCSO| 4 46 5230 Full 38.58 | 38.49 | 38.51 | 38.47 | 45.42 4496 46.13 44.64
EHT80 | MCSO| 4 42 5210 Full 77.88 | 77.81 77.84 | 77.86 | 90.69 89.63 89.12 89.76
EHT160| MCSO| 4 50 5250 Full 157.93 | 157.69 | 157.66 | 157.64 [174.91 172.99 172.18 172.80
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TEST RESULTS DATA
Average Power Table

Report Number : FR230524001-06A

FCC U-NII-2A MIMO 4Tx Mode

Average FCC

Date - F[a)zzr Conducted Conducted DG ;;5:
Mod: | Rate [N CH: | MHz) | Config. (@B) (Pd"é":)' P°‘('\;eB";')m" (dBi) e Pass/Fail

(dBm)

Ant D[Ant B[Ant C[Ant A[ AntD [ AntB [ AntC [AntA [ SUM [ AntD [ AntB | AntC [ AntA [AntD[AntB[Ant C[AntA

EHT20 [MCS0| 4 | 52 | 5260 | Full | 0.94 | 0.94 | 0.95] 0.95 | 16.61 | 16.72 | 16.84 | 16.88 | 22.78 23.98 3.20 30.00 Pass
EHT20 [MCSO| 4 | 60 | 5300 | Full | 0.94 | 0.94 | 0.95| 0.95 | 16.95 | 16.59 | 16.86 | 16.96 | 22.86 23.98 3.20 30.00 Pass
EHT20 [MCS0| 4 | 64 | 5320 | Full | 0.94 | 0.94 | 0.95] 0.95 | 1651 | 16.47 | 16.46 | 16.69 | 22.55 23.98 3.20 30.00 Pass
EHT40 |[MCSO| 4 | 54 [ 5270 | Full | 0.95] 0.94 | 0.95| 0.96 | 17.44 |17.32 | 17.52 | 17.57 | 23.48 23.98 3.20 30.00 Pass
EHT40 |[MCS0| 4 | 62 | 5310 | Full | 0.95] 0.94 | 0.95 | 0.96 | 17.58 | 17.45 | 17.66 | 17.63 | 23.60 23.98 3.20 30.00 Pass
EHT80 |[MCSO| 4 | 58 | 5290 | Full | 0.94 | 0.95]0.94 | 0.96 | 17.55 | 17.26 | 17.50 | 17.59 | 23.50 23.98 3.20 30.00 Pass

Note 1: The device has 4 antennas, each one has polarization which is orthogonal to the other.
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TEST RESULTS DATA

Power Spectral Density

Report Number : FR230524001-06A

U-NII-2A MIMO 4Tx Mode
Average Average
Power Density PSD DG
Mod. | D3 Innf oh. | Fred | RY with Duty Factor Limit (dBi) Fess
2te (E17E2) | Clenite) (dBm/MHz) (dBm/MHz) a
Ant D[Ant B[Ant C[Ant A] SUM [Ant D] Ant BJAnt C]Ant A[Ant D]Ant B]Ant C]Ant A
EHT20 [MCSO0| 4 [ 52 | 5260 [ Ful - 9.97 10.79 6.21 Pass
EHT20 [MCs0| 4 [ 60 | 5300 [ Ful - 10.27 10.79 6.21 Pass
EHT20 [MCSO0| 4 | 64 | 5320 Ful - 9.82 10.79 6.21 Pass
EHT40 [MCSO0| 4| 54 [ 5270 [ Ful - 7.44 10.79 6.21 Pass
EHT40 [MCs0| 4| 62 [ 5310 [ Ful - 7.69 10.79 6.21 Pass
EHT80 |MCSO| 4| 58 | 5290 [ Ful - 453 10.79 6.21 Pass

Note 1: The device has 4 antennas, each one has polarization which is orthogonal to the other.
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TEST RESULTS DATA
26dB and 99% OBW

Report Number :

FR230524001-06A

U-NII-2A MIMO 4Tx Mode

- = w S

ata req. andwi anawi o

Mod. Rate Nrx| CH. (MH(l) Config. (MHz) (MHz) Power Limit Note
(dBm)

AntD [ AntB [ AntC [ AntA [ AntD [ AntB [ AntC [ AntA [AntD[AntB[AntC[AntA

EHT20 |MCSO[ 4| 52 | 5260 | Ful [ 19.14 | 19.18 | 19.15 [ 19.17 | 23.25 [ 23.70 [ 23.73 | 24.56 23.98

EHT20 [MCSO[ 4| 60 | 5300 Ful [19.18 | 19.14 [ 19.15 [ 19.19 | 23.12 [ 2355 | 24.24 | 24.64 23.98

EHT20 [MCSO[ 4| 64 | 5320 Ful [19.15 | 19.14 [ 19.18 [ 19.21 | 23.42 [ 2359 | 23.80 | 23562 23.98

EHT40 |MCS0[ 4| 54 | 5270 | Ful [ 3852 | 3853 | 38.49 | 3851 | 46.14 | 4554 | 44.67 | 45.76 23.98 i

EHT40 |[MCSO[ 4| 62 | 5310 [ Ful [ 3854 | 3853 | 3851 | 3849 | 4541 [ 46.10 | 4557 | 45.41 23.98

EHT80 |MCSO|[ 4| 58 | 5290 | Ful [77.91 | 77.82 | 77.90 | 77.86 | 89.95 | 89.09 | 90.85 | 90.56 23.98
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TEST RESULTS DATA
Average Power Table

Report Number : FR230524001-06A

FCC U-NII-2C MIMO 4Tx Mode

Average FCC

Date - F[a)zzr Conducted Conducted DG ;;5:
Mod. | Rate N C™- | (MHz) | Config. (dB) Z"é"’:; P°‘("$;')""' (GED) Limit Basetal

(dBm)

Ant D[Ant B[Ant C[Ant A[ AntD [ AntB [ AntC [AntA [ SUM [ AntD [ AntB | AntC [ AntA [AntD[AntB[Ant C[AntA
EHT20 [MCSO| 4 | 100 [ 5500 | Full | 0.94 | 0.94 [ 0.95[ 0.95 [ 17.40 [ 16.91 | 17.08 [17.33 | 23.21 23.98 3.20 30.00 Pass
EHT20 |[MCSO| 4 | 116 | 5580 | Full | 0.94 | 0.94 | 0.95 | 0.95 [ 17.28 | 17.02 | 17.06 | 17.36 | 23.20 23.98 3.20 30.00 Pass
EHT20 [MCSO| 4 | 140 [ 5700 | Full | 0.94 | 0.94 | 0.95 ] 0.95 [ 16.91 | 16.70 | 16.91 [ 17.07 | 22.92 23.98 3.20 30.00 Pass
EHT40 |[MCSO| 4 | 102 [ 5510 | Full | 0.95 0.94 | 0.95 | 0.96 [ 17.53 | 17.18 | 17.32 | 17.53 | 23.41 23.98 3.20 30.00 Pass
EHT40 [MCSO| 4 | 110 [ 5550 | Full | 0.95] 0.94 | 0.95 | 0.96 | 17.28 [ 17.26 | 17.50 | 17.59 | 23.43 23.98 3.20 30.00 Pass
EHT40 |[MCSO| 4 | 134 [ 5670 | Full | 0.95 0.94 | 0.95 | 0.96 [ 17.63 | 17.71 | 17.83 | 18.03 | 23.82 23.98 3.20 30.00 Pass
EHT80 [MCSO| 4 | 106 [ 5530 | Full | 0.94 | 0.95]0.94 | 0.96 [ 17.38 | 17.30 | 17.38 | 17.67 | 23.46 23.98 3.20 30.00 Pass
EHT80 |MCSO| 4 | 122 [ 5610 | Full | 0.94 | 0.95]0.94 | 0.96 [ 17.18 |17.32 | 17.19 [ 17.37 | 23.29 23.98 3.20 30.00 Pass
EHT160 [MCS0| 4 | 114 [ 5570 | Full | 0.95]0.93 [ 0.99 | 0.95 [ 15.96 | 15.93 | 16.06 | 16.18 | 22.05 23.98 3.20 30.00 Pass
FCC U-NII-2C straddle channel MIMO 4Tx Mode
Average FCC

bata froa. | RU e Conducted Conducted DG SRR
Mod. Rate TY CH. (MHz) | Config. (dB) I(’dogvr:)r PO\(I\;EBI‘;I)MI( (dBi) s Pass/Fail

(dBm)

Ant D[Ant B[Ant C[Ant A[ AntD [ AntB [ AntC [AntA [ SUM [ AntD [ AntB | AntC [ AntA [AntD[AntB[Ant C[AntA

EHT20 [MCSO| 4 | 144 [ 5720 | Full | 0.94 | 0.94 [ 0.95] 0.95 | 16.31 | 16.27 | 16.37 | 16.48 | 22.38 23.17 3.20 30.00 Pass
EHT40 |MCSO| 4 | 142 [ 5710 | Full | 0.95 0.94 | 0.95 | 0.96 [ 17.15 | 16.99 | 17.12 [ 17.16 | 23.13 23.98 3.20 30.00 Pass
EHT80 [MCSO| 4 | 138 [ 5690 | Full | 0.94 | 0.95]0.94 | 0.96 | 17.59 | 17.59 | 17.76 | 17.64 | 23.67 23.98 3.20 30.00 Pass

Note 1: The device has 4 antennas, each one has polarization which is orthogonal to the other.
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TEST RESULTS DATA

Power Spectral Density

Report Number : FR230524001-06A

U-NII-2C MIMO 4Tx Mode
Average Average
Power Density PSD DG
Mod. g::: N CH. (';/'Iig) c;LfJig with Duty Factor Limit (dBi) ';f:lf
. (dBm/MHz) (dBm/MHz)
AntD [AntB [AntC[AntA [ SUM [AntD[AntB [AntC[AntA[ AntD [ AntB [Ant C[AntA
EHT20 | mcso [ 4] 100 | 5500 | Full - 10.74 10.79 6.21 Pass
EHT20 | mcso [ 4| 116 | 5580 | Full - 10.44 10.79 6.21 Pass
EHT20 | mcso [ 4| 140 [ 5700 | Full - 10.28 10.79 6.21 Pass
EHT40 | mcso [ 4| 102 [ 5510 | Full - 7.75 10.79 6.21 Pass
EHT40 | mcso [ 4| 110 [ 5550 | Full - 7.73 10.79 6.21 Pass
EHT40 | mcso [ 4| 134 [ 5670 | Full - 7.77 10.79 6.21 Pass
EHT80 | mcso [ 4| 106 | 5530 | Full - 4.70 10.79 6.21 Pass
EHT80 | mcso [ 4| 122 [ 5610 | Full - 4.41 10.79 6.21 Pass
EHT160 | Mcso [ 4| 114 | 5570 | Full - 0.47 10.79 6.21 Pass
U-NII-2C straddle channel MIMO 4Tx Mode
Average Average
Power PSD DG
Mod. g::: Nr{ CH. (i;i'qz') C;l#ig Density Limit (dBi) 7;::
: (dBm/MHz) (dBm/MHz)
AntD [AntBJAntCJAntA] SUM [AntD ] Ant B [Ant C[Ant A] AntD [ Ant B [Ant C]AntA
EHT20 | mMcso [ 4| 144 [ 5720 Full - 9.75 10.79 6.21 Pass
EHT40 | mcso [ 4| 142 [ 5710 Full - 7.36 10.79 6.21 Pass
EHT80 | Mcso | 4| 138 | 5690 | Full - 4.88 10.79 6.21 Pass

Note 1: The device has 4 antennas, each one has polarization which is orthogonal to the other.
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Report Number : FR230524001-06A

TEST RESULTS DATA
26dB and 99% OBW

U-NII-2C MIMO 4Tx Mode

99% 26 dB FCC 26dB

Data Freg) RU Bandwidth Bandwidth Bandwit.jth

Mod. N{ CH. : In U-NIl 2C In U-NIl 2C Power Limit
Rate (MHz) [ Config. (MHz) (MHz) (dBm)

AntD [ AntB [ AntC [ AntA [ AntD [ AntB [ AntC [ AntA [AntD[AntB[AntC[AntA

EHT20 [MCS0[ 4 | 100 | 5500 | Full [19.15 [ 19.14 | 19.16 [ 19.17 [ 23.41 | 23.58 | 23.58 [ 24.53 23.98
EHT20 [MCSO0[ 4| 116 | 5580 | Full [19.16 [ 19.14 | 19.17 [ 19.15 [ 2354 | 23.49 [ 23.54 [ 23.64 23.98
EHT20 [MCSO[ 4| 140 | 5700 [ Full [ 19.14 [ 19.16 | 19.17 [ 19.18 [ 23.34 | 23.85 [ 23.74 [ 23.89 23.98
EHT40 [MCS0[ 4| 102 | 5510 | Full [38.53 [ 38.54 | 38.52 [ 38.49 [ 45.49 | 46.11 [ 45.81 [ 45.38 23.98
EHT40 [MCsS0[ 4| 110 | 5550 | Full [38.58 [ 3856 | 38.53 [ 38.51 [ 45.82 | 45.42 [ 45.15 [ 45.15 23.98
EHT40 [MCSO0| 4| 134 | 5670 | Full [38.58 [ 38.51 | 38.53 | 38.54 | 45.20 | 45.12 | 45.18 | 45.71 23.98
EHT80 [MCS0[ 4 | 106 | 5530 [ Full [77.93 [ 77.86 | 77.91 [ 77.90 [ 89.18 | 89.41 [ 90.37 [ 89.50 23.98
EHT80 [MCSO0[ 4| 122 | 5610 | Full [77.91 [77.90 | 77.84 [ 77.93 [ 89.66 | 88.93 | 91.71 [ 89.44 23.98
EHT160 [MCSO0| 4 | 114 [ 5570 | Full [157.83 [157.81 [157.71 [157.74 [174.48 [ 173.09 [173.42 [ 172.94 23.98

U-NII-2C straddle channel MIMO 4Tx Mode

99%.’ 2 d.B hCS 2§dB 6 dB Bandwidth
Data Freq. RU RN Sandwidiy Bandwulitr? for Straddle Channel
Mod. Rate N CH. (MHz)| Config. In U-NII 2C In U-NII 2C Power Limit (MH2)
(MHz) (MHz) (dBm)
AntD [ AntB [ Antc | AntA [ AntD [ AntB | Antc [ AntA [AntD [ AntB [ AntC [ AntA [AntD[AntB[AntCAntA
EHT20 |MCS0| 4 [ 144 [ 5720 Full 14.58 | 14.60 | 14.59 | 14.59 | 16.74 | 16.50 [ 16.57 | 17.34 23.17 4.49(4.52|4.51)|455
EHT40 |MCS0| 4| 142 | 5710 Full 34.27 | 34.25 | 34.26 | 34.27 | 37.77 | 38.06 | 37.85 | 37.96 23.98 4.05[4.02|4.02]|4.11
EHT80 |MCS0| 4 [ 138 | 5690 Full 73.90 | 73.91 | 73.97 | 73.98 | 80.15 | 80.76 | 79.06 | 80.66 23.98 4.14|4.06|4.07)| 4.07
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ssamonas. FCC RADIO TEST REPORT Report No. : FR230524001-06A

\Test Result of 99% Occupied Bandwidth & 26dB Bandwidth\

MIMO <Ant. D+B+C+A>
<802.11a>

99% Occupied Bandwidth

Ref Level 30,00 dem

26dB Bandwidth

Spectrum

Offset 22,51 dB & RBW 300 kHz

tﬂ‘.ﬂ
v
Ref Level 30.00 dém Offset 22.55 dB @ RBW 300 kHz
o Att 200B SWT 10.1ms & VBW 1MHz Mode Swesp o Att 20d8  SWT  10.1ms & VBW 1MHz Mode Sweep
[@ 1Pk view [@ 17k view
M1[1] 7.69 dBm Mi[1] 20.56 dBm

» 5.26304970 GHz| 5.28867200 GHz
20 Occ By 17.098290171 MHz| 20 d p21] .53 db)
104 M1 22.99200 MHz

Lvmerip | e Raddeevia, d
W - 10

0 dBrr ‘?{mm - 1 6.739 dem

7 “ i 1 6.73 Uy
-10 dEm \ ] i
20 dBm - \

o / \
-30 dem / \‘ —otrdBTe——D2 -19 261 dEm l - \'
7 WU § / A

=60 dBm-

50
CF 5.26 GHz 10001 pts Span 50.0 MHz
Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result 60
M1 1 5.2630497 GHz 7.69 dbm
T1 1 5.25140086 GHz -2.36 dBm occ Bw 17.098290171 MHz
T2 1 5.26849915 GHz -2.04 dBm CF 5.3 GHz 10001 pts SI an 80.0 MHz
— S i ]
L I ] W e L JU ) [T ]
Date: 31.JAN 2025 02:26:48

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL : 408 9043300 Page Number : A2-10of 10



ssamonas. FCC RADIO TEST REPORT Report No. : FR230524001-06A

<802.11be EHT20>

99% Occupied Bandwidth

Ref Level 30,00 dém  Offset 22.51 d8 @ RBW 300 kHz

26dB Bandwidth

Ref Level 30.00 d&8m Offset 22 51 dB & RBW 300 kHz
o At 20d8  SWT _ 10.1ms @ VBW 1MHz _Mode Swesp o Att 20d5 SWT  10.1ms @ VBW 1Mz Mode Sweep
(@ 1p% view (e 17k view

mi1] R 9.10 dBm) MIL1] 25.39 dBm
20 dbm o 931247080 GHz 5.28751200 GHz

) cc Bw 19.213078692 MHzZ| o0 d D211 2.72 dB
10 & - 24.64000 MHz
va B ¥ 104

od b AR e
-10 dBm / N

7 L | 'i

] A %\
30 dBm o D2 -18.107 dBm— | ]
- " —— ' i
r 4
-50 dBm-

30 di
s0dem WJ W

CF 5.32 GHz

50
10001 pts Span 50.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | &0
M1 1 5.3124708 GHz 9,10 dBm
T1 1 5.31038096 GHz 2.52 dBm Occ Bw 19.213078692 MHz
T2 1 £.32050404 GHz 2,16 dBm CF 5.3 CHz 10001 pts Span B0.0 MHz
m
( )yl ] (3 L )j! J SR e
Date: 14.FEB.2025 01:50:48 Bete: e 202 1a:07saz

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL : 408 9043300 Page Number 1 A2-2 of 10



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230524001-06A

<802.11be EHT40>

99% Occupied Bandwidth

26dB Bandwidth

Spectrum

(®)

Ref Level 30,00 dém  Offset 22.54 d8 @ RBW 1 MHz

Spectrum

[l‘.l:u
v
. " - Ref Level 30.00 d&m Offset 22 55 dB & RBW 1 MHz
o ALt 20dB  SWT 10.1ms & VBW 3 MHz Mode Sweaep ke Att 2008 SWT 10.1ms @ VBW 3 MHz Mode Swesp
|@ 1Pk View @ 1Pk View
| Mi[1] . Lrbodem Mi[1] 13.72 dBm
20 dem 141 023534900 GHz 5.2472000 GHz
| e ¥ pccBw 38.576142386 MHz 20 d D2[1] 2.20 dB|
10 dBm v 4 t 46.1440 MHz|
f 1 3B
10 d
. / \
-10 dem / \ 0 j \
-20 dbm -0 '
D2 -13.579 dBm ’1 h
E . [ t
RRGEDTE 0 d
-40 dBm \
-0 di
50 dem St | TR
-401 dby
-60 dBm-
-50
CF 5.23 GHz 10001 pts Span 100.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | &0
M1 1 5.2353490 GHz 17.09 dBm
T1 1 £.2106919 GHz £.79 dBm Occ Bw 38.576142386 MHz
T2 1 £.2492681 GHz £.92 dbm CF 5.27 GHz 10001 pts Span 160.0 MHz
m
J J (]

Date: 14 FEB 2025 23:57-41

)it J

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL : 408 9043300
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ssamonas. FCC RADIO TEST REPORT Report No. : FR230524001-06A

<802.11be EHT80>

99% Occupied Bandwidth

Ref Level 30,00 dém  Offset 22.53 d2 @ RBW 1 1MHz

26dB Bandwidth

Ref Level 30.00 d&m Offset 22 49 dB @ RBW 1 MHz

o Att 20ds  SWT  10.1ms » VBW 21MHz  Mode Sweep lo Att 2008 SWT  10.1ms @ VBW 3 MHz Mode Swesp
@ 1Pk View 1@ 1Pk View

Mi[1] . ””'”” ”“”f Mi[1] 20.08 dBm
20 dbm i .f,l..:wﬂr.ﬂﬁﬂ GHz 5.5640160 GHz|

OceBw 77.932206779 MHz 20 d p2[1] 3.62 dB|
10 dBm '. ;ﬁ b I 91.7120 MHz

\ 10-8BM—101 9,706 dB

od

. fj \\ . jw

™ 20 d
-40 dBm

/
-50 dBm-

\
WS BRI R \memwﬂwm

40 B
-60 dBm-
50
CF 5.53 GHz 10001 pts Span 120.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | &0
M1 1 5.553686 GHz 10,99 dBm
T1 1 5.4910279 GHz 7.23 dBm Occ Bw 77.932206779 MHz
T2 1 £.C680601 GHz 7.03 dBm CF 5.61 GHz 10001 pts Span 320.0 MHz
- S — "
JU J R ] L JU J

[T )
Date: 15 FEB 2025 00-30:56

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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ssamonas. FCC RADIO TEST REPORT Report No. : FR230524001-06A

<802.11be EHT160>

99% Occupied Bandwidth

Ref Level 30,00 dem  Offset 22,54 dB @ RBW 3 MHz

26dB Bandwidth

Ref Level 30.00 dBm  Offset 22 54 dB8 & RBW 2 MHz
alL 20d2 SWT 10.1ms @ VBW 10 MHz Mode Sweep o Att 20d8  SWT  10.1ms @ VBW 10 MHz Mode Sweep
[@ 1Pk View (@ 1Pk view
Mi[1] 11.51 dBm Mi[1] 21.26 dBm

» 5.2062730 GHz| 5.1626400 GHz
= i Occ Bw 157.928207179 MHz| 20 d D2[1] 0.19 dB
10 de . M 1o 174.9120 MHz
0 dB f

3

'\l 10 df 1 7892 d T — T sl e LD
B, \ i
-20 dBmr j \ v J

: __ J

=0 D2 -18.108 dbm

gt

-40 dem

50 e el llrmsm—— Fr R

40 dB
50 dBm
50
CF 5.25 GHz 10001 pts Span 240.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result 60
M1 1 5.236273 GHz 11.51 dBm
T1 1 5.1710719 GHz 6,04 dBm Qcc Bw 157.928207179 MHz
T2 1 5.3200001 GHZ 6,10 dBm CF 5.25 GHZ 10001 pts Span 480.0 MHz
— e
T we L JU J SRR

Date 15 FEB.2025 00:45:28

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230524001-06A

Test Result of Power Spectral Density

<802.11a>

Maximum Power Density Plot (dBm/MHz)

Ref Level: 30 00dBm
Aft 20dB

RMS

REW: 1.00 MHz
VBIW: 300 MHz
Trace: Average

SWT: 00205

Antl Offset:22,54dB Factor:0.04dB
Ant2 Offset:22,50dB Factor:0.05dB
Ant3 Offset:22,50dB  Factor:0.04dB
Ant4 Offset:22,52dB_Factor:0.04dB

Dector:
3

85 Count 100/100

-100

MK1

Level: 15,515 dBm

MK1
Freq: 5.247 GHz

Center: 5.240 GHz
Verl.1240807

Span: 50.000 MHz
2025-01-30 16:37:55

Remark: The test plot is showing a bin by bin combined result mathematically adds all traces.

Maximum Power Density Plot Trace 1 (Ant D) | Maximum Power Density Plot Trace 2 (Ant B)

RefLevel: 30.00dBm

Dector:  RMS

RBW: 1.00 MHz
VBW- 3.00 MHz

Trace Average SWT- 00205 Offset:22.50dB  Factor:0.05d8

85 Count 100100

-100

MK1
Freq: 5.247 GHz

MK1 Level: dBm

Center: 5,240 GHz
Verl.1240807

Span: 50,000 MHz
2025-01-30 16:36:55

Ref Level: 30.00dBm

Dector:  RMS

REW: 1.00 MHz
VBIW- 3.00 MHz
Trace: Average

SWT:0.020s

Offset: 22, 54dB

Factor:0.04dB

as Count 100100,

-100

MK1

MK1
Freq: 5.243 GHz
Level: 9.410 dBm

Center: 5,240 GHz
Ver1.1240807

Span: 50,000 MHz
2025-01-30 16:36:28

Maximum Power Density Plot Trace 3 (Ant C)

Maximum Power Density Plot Trace 4 (Ant A)

Ref Level: 30.00dBm

Dector:  RMS

RBW: 1.00 MHz
VBW- 3.00 MHz

Trace: Average  SWT: 0.020s Offset:22.50d8 _ Factor:0.04dB

85 Count 100100

-100

MK1

MKL

Center: 5,240 GHz
Ver1.1240807

Span: 50,000 MHz
2025-01-30 16:37:20

Ref Level: 30.00dBm

Dector:  RMS

RBW: 1.00 MHz
VBIW- 3.00 MHz
Trace: Average

SWT: 0.020s

Offset: 22, 52dB

Factor:0.04d8

as Count 100100,

-100

MKL

Center: 5,240 GHz
verl, 1240807

Span: 50,000 MHz
2025-01-30 16:37:45

TEL : 408 9043300

Page Number

: A2-6 of 10



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR230524001-06A

<802.11be EHT20>

Maximum Power Density Plot (dBm/MHZz)

Antl Offset:22.54dB Factor:0.08d5

RefLevel: 30.00dBm
Aft 2048

Dector:  RMS

RBW: 1.00 MHz
VBW: 3.00 MHz

Trace: Average SWT: 0.020s

Ant2 Offset:22.50dB Factor:0.07d8
Ant3 Offset:22.50dB Factor:0.08d8
Ant4 Offset:22,52dB_Factor:0.07dB

= Count 100/100

-100

MK1)

MK1
Freq: 5.248 GHz
Level: 15,331 dam

Center: 5.240 GHz
Verl.1240807

Span: 50.000 MHz
2025-01-31 15:52:29

Remark: The test plot is showing a bin by bin combined result mathematically adds all traces.

Maximum Power Density Plot Trace 1 (Ant D)

Maximum Power Density Plot Trace 2 (Ant B)

RBW: 1.00 MHz
VBW: 3.00 MHz
Trace: Average

RefLevel: 30.00d5m
At 20d8

Dector:  RMS
30

SWT- 0.020s

Offset:22. 54d5

Factor:0.08dB

Count 100/100

-100

WK1

MK1
Freg: 5.247 GHz
Level: 9,229 dBm

Center: 5.240 GHz
Ver1.1240807

Span: 50.000 MHz
2025-01-31 15:50:48

Ref Level: 30.00dBm
At

Dector:  RMS

RBW: 1.00 MHz
VBW: 3.00 MHz

Trace: Average SWT: 0.020s

Offset:22.50d8  Factor:0.07dB

Count 100100

-100

MK1
Freq: 5.248 GHz

MK1! Level: 9.548 dBm

Center: 5,240 GHz
Verl.1240807

Span: 50,000 MHz
2025-01-3115:51:13

Maximum Power Density Plot Trace 3 (Ant C)

Maximum Power Density Plot Trace 4 (Ant A)

RBW: 1.00 MHz
VBW: 3.00 MHz
Trace: Average

RefLevel: 30.00d8m
At 20d8

RMS

SWT: 0.020s

Offset:22, 50d8

Factor:0.08dB

Dector:
30

15 MK 1

a5 Count 100/100

-95
-100

MK1
Freq: 5.232 GHz
Level: 9,345 dBm

Center: 5,240 GHz
Ver1.1240807

Span: 50.000 MHz
2025-01-31 15:51:40

Ref Level: 30.00dBm
At

Dector.  RMS

RBW: 1.00 MHz
VBW: 3.00 MHz

Trace: Average  SWT: 0.020s Offset:22.52d8 _ Factor:0.07d8

85 Count 100100

-100

MK1
Freq: 5.249 GHz

MK1 Level: 9,605 dBm

Center: 5,240 GHz
Ver1.1240807

Span: 50,000 MHz
2025-01-31 15:52:18

TEL : 408 9043300

Page Number 1 A2-7 of 10



ssamonas. FCC RADIO TEST REPORT Report No. : FR230524001-06A

<802.11be EHT40>

Maximum Power Density Plot (dBm/MHZz)

Ant1Offset:22.54d8 Factor:0.07d5
RefLevel: 30.00dBm RBW- 1.00 MHz Ant2 Offset:22,50d8 Factor:0.06d8
Al 20dB VBW: 3.00 MHz Ant3 Offset:22,50d8 Factor:0.06d8
Dector: RMS Trace: Average SWT: 0.020s Ant4 Offset:22.52dB  Factor:0.05d8

MK1
s MK1 Freq: 5.236 GHz
i e Level: 11,653 dBm

Count 100100

-100
Center: 5.230 GHz Span: 100.000 MHz
Wer1.1240807 2025-02-03 10:18:25

Remark: The test plot is showing a bin by bin combined result mathematically adds all traces.

Maximum Power Density Plot Trace 1 (Ant D) | Maximum Power Density Plot Trace 2 (Ant B)

RefLevel: 30.00d8m RBW: 1.00 MHz Ref Level: 30.00d8m REW: 1.00 MHz
Alt 2048 VBW: 3.00 MHz Alt 20d8 VEW: 3.00 MHz
gp0ector RS Trace: Average  SWT: 0.020s Offset:22.5408  Factor:0.07dB g DectorRUS Trace: Average  SWT: 0.020s Offsct22.50d8  Factor:0.06d8
= MK1 5 MK1
2y Freq: 5.212 Gz 20 Freq: 5.240 GHz
=5 Level: 5.592 dBm iz Level: 5.714 dBm
10 M1 10 MK1
5 5
0 0
s -5
10 -10
15 -15
20 -20
25 -25
-30 -30
-35 -35
-40 -40
45 -45
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Maximum Power Density Plot Trace 3 (Ant C) | Maximum Power Density Plot Trace 4 (Ant A)
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR230524001-06A

<802.11be EHT80>

Maximum Power Density Plot (dBm/MHZz)

Antl Offset:22.53d8 Factor:0.06dB

Ref Level: 30 00dBm
Al 20dB

RBW: 1.00 MHz
WBW: 3.00 MHz

Antz Offset:22.51d8 Factor:0.05d8
Ant3 Offset:22,49d8 Factor:0.08dB
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MK1
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-85
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Verl.1240807

Span: 120.000 MHz
2025-02-03 11:55:05

Remark: The test plot is showing a bin by bin combined result mathematically adds all traces.

Maximum Power Density Plot Trace 1 (Ant D)

Maximum Power Density Plot Trace 2 (Ant B)

RefLevel: 30.00d5m
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Ref Level: 30.00dBm

RBW: 1.00 MHz
VBW: 3.00 MHz

Center: 5,690 GHz
Verl.1240807

Span: 120,000 MHz
2025-02-03 11:54:09

Maximum Power Density Plot Trace 3 (Ant C)

Maximum Power Density Plot Trace 4 (Ant A)

RefLevel: 30.00d8m
At 20d8

RBW: 1.00 MHz
VBW: 3.00 MHz

BUDectar RMS Trace: Average  SWT: 0.020s Offset:22.49d8  Factor:0.08dB @ Dector:  RMS Trace: Average  SWT: 0.020s Offset:22.50d8  Factor:0.08d8
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Ref Level: 30.00dBm

RBW: 1.00 MHz
VBW: 3.00 MHz

Center: 5,690 GHz
Ver1.1240807

Span: 120,000 MHz
2025-02-03 11:54:57

TEL : 408 9043300

Page Number 1 A2-9 of 10



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230524001-06A

<802.11be EHT160>

Maximum Power Density Plot (dBm/MHZz)

RefLevel: 30.00dBm
Aft: 2048

RBW: 1.00 MHz
VBW: 3.00 MHz
Trace: Average

SWT:0020s

AntlOffset:22.53dB Factor:0.11d8
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Remark: The test plot is showing a bin by bin combined result mathematically adds all traces.

Maximum Power Density Plot Trace 1 (Ant D)

Maximum Power Density Plot Trace 2 (Ant B)
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Trace: Average
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Maximum Power Density Plot Trace 3 (Ant C)

Maximum Power Density Plot Trace 4 (Ant A)
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samonias. FCC RADIO TEST REPORT Report No. : FR230524001-06A

Appendix B. Radiated Spurious Emission Test Data

Temperature : 21.1~23.9°C
Test Engineer : Ken Kuo and Edward Liao
Relative Humidity : 42.1~53.6%
Note symbol
-L Low channel location
-R High channel location

TEL : 408 9043300 Page Number : BlofB168



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230524001-06A

B1l. Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna Modulation Channel | Frequency RU | Remark

(GHz) Rate
Mode 1 U-NII-1 5.15-5.25 | D+B+C+A 802.11a 36 5180 6Mbps - -
Mode 2 U-NII-1 5.15-5.25 | D+B+C+A 802.11a 44 5220 6Mbps - -
Mode 3 U-NII-1 = 5.15-5.25 | D+B+C+A 802.11a 48 5240 6Mbps - -
Mode 4 U-NII-1 = 5.15-5.25 | D+B+C+A 802.11be EHT20 36 5180 MCSO0 - -
Mode 5 U-NII-1 = 5.15-5.25 | D+B+C+A 802.11be EHT20 44 5220 MCSO0 - -
Mode 6 U-NII-1 = 5.15-5.25 | D+B+C+A 802.11be EHT20 48 5240 MCSO0 - -
Mode 7 U-NII-1 = 5.15-5.25 | D+B+C+A 802.11be EHT40 38 5190 MCSO0 - -
Mode 8 U-NII-1 = 5.15-5.25 | D+B+C+A 802.11be EHT40 46 5230 MCSO0 - -
Mode 9 U-NII-1 5.15-5.25 | D+B+C+A 802.11be EHT80 42 5210 MCSO0 - -
Mode 10 U-NII-1 5.15-5.25 | D+B+C+A 802.11be EHT160 50 5250 MCSO0 - -
Mode 11 U-NII-2A | 5.25-5.35 D+B+C+A 802.11a 52 5260 6Mbps - -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230524001-06A

Band Data
Mode Band Antenna Modulation Channel | Frequency RU | Remark

(GHz) Rate
Mode 12 = U-NII-2A 5.25-5.35 D+B+C+A 802.11a 60 5300 6Mbps - -
Mode 13 = U-NII-2A 5.25-5.35 D+B+C+A 802.11a 64 5320 6Mbps - -
Mode 14 = U-NII-2A 5.25-5.35 D+B+C+A 802.11be EHT20 52 5260 MCSO0 - -
Mode 15 = U-NII-2A 5.25-5.35 D+B+C+A 802.11be EHT20 60 5300 MCSO0 - -
Mode 16 = U-NII-2A 5.25-5.35 D+B+C+A 802.11be EHT20 64 5320 MCSO0 - -
Mode 17 = U-NII-2A 5.25-5.35 D+B+C+A 802.11be EHT40 54 5270 MCSO0 - -
Mode 18 = U-NII-2A 5.25-5.35 D+B+C+A 802.11be EHT40 62 5310 MCSO0 - -
Mode 19 = U-NII-2A | 5.25-5.35 D+B+C+A | 802.11be EHT80 58 5290 MCSO0 - -
Mode 20 = U-NII-2C = 5.47-5.725 D+B+C+A 802.11a 100 5500 6Mbps - -
Mode 21 U-NII-2C 5.47-5.725 D+B+C+A 802.11a 116 5580 6Mbps - -
Mode 22 = U-NII-2C = 5.47-5.725 D+B+C+A 802.11a 140 5700 6Mbps - -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230524001-06A

Band Data
Mode Band Antenna Modulation Channel | Frequency RU | Remark

(GHz) Rate
Mode 23 = U-NII-2C = 5.47-5.725 D+B+C+A 802.11a 144 5720 6Mbps - -
Mode 24 = U-NII-2C = 5.47-5.725 D+B+C+A 802.11be EHT20 100 5500 MCSO0 - -
Mode 25 = U-NII-2C = 5.47-5.725 D+B+C+A 802.11be EHT20 116 5580 MCSO0 - -
Mode 26 = U-NII-2C = 5.47-5.725 D+B+C+A 802.11be EHT20 140 5700 MCSO0 - -
Mode 27 = U-NII-2C = 5.47-5.725 D+B+C+A 802.11be EHT20 144 5720 MCSO0 - -
Mode 28 = U-NII-2C = 5.47-5.725 D+B+C+A 802.11be EHT40 102 5510 MCSO0 - -
Mode 29 = U-NII-2C = 5.47-5.725 D+B+C+A 802.11be EHT40 110 5550 MCSO0 - -
Mode 30 = U-NII-2C = 5.47-5.725 D+B+C+A 802.11be EHT40 134 5670 MCSO0 - -
Mode 31 = U-NII-2C = 5.47-5.725 D+B+C+A 802.11be EHT40 142 5710 MCSO0 - -
Mode 32 = U-NII-2C = 5.47-5.725 D+B+C+A 802.11be EHT80 106 5530 MCSO0 - -
Mode 33 = U-NII-2C = 5.47-5.725 D+B+C+A 802.11be EHT80 122 5610 MCSO0 - -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230524001-06A

Band Data
Mode Band Antenna Modulation Channel | Frequency RU | Remark
(GHz) Rate
Mode 34 = U-NII-2C | 5.47-5.725 = D+B+C+A 802.11be EHT80 138 5690 MCSO0 - -
Mode 35 @ U-NII-2C | 5.47-5.725 = D+B+C+A 802.11be EHT160 114 5570 MCSO0 - -
Mode 36 | U-NII-2A = 5.25-5.35 D+B+C+A 802.11be EHT40 62 5310 MCSO0 - LF
Mode 37 | U-NII-2A = 5.25-5.35 D+B+C+A 802.11be EHT40 62 5310 MCSO0 - SHF
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230524001-06A

B2. Summar

of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11a 36 5149.94 53.80 54.00 -0.20 \% Avg. Pass - Band Edge

1
802.11a 36 - - - - - - - Harmonic
802.11a 44 - - - - - - - Band Edge

2
802.11a 44 | 10440.00 56.48 68.20 -11.72 \ Peak Pass - Harmonic
802.11a 48 5388.50 46.97 54.00 -7.03 \% Avg. Pass - Band Edge

3
802.11a 48 - - - - - - - Harmonic
802.11be EHT20 | 36 5149.94 53.44 54.00 -0.56 \% Avg. Pass - Band Edge

4
802.11be EHT20 | 36 | 10360.00 53.87 68.20 -14.33 \% Peak Pass - Harmonic
802.11be EHT20 @ 44 = 5149.82 47.51 54.00 -6.49 \Y Avg. Pass - Band Edge

5
802.11be EHT20 | 44 @ 10440.00 53.12 68.20 -15.08 \% Peak Pass - Harmonic
6 802.11be EHT20 48 5402.14 47.45 54.00 -6.55 \Y Avg. Pass - Band Edge
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Report No. : FR230524001-06A

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

6 802.11be EHT20 = 48 | 10480.00 55.55 68.20 -12.65 \Y, Peak @ Pass - Harmonic
802.11be EHT40 = 38 | 5142.12 52.02 54.00 -1.98 \Y, Avg. Pass - Band Edge

7
802.11be EHT40 38  15570.00 40.88 54.00 -13.12 \% Avg. Pass - Harmonic
802.11be EHT40 = 46 | 5141.22 50.98 54.00 -3.02 \Y Avg. Pass - Band Edge

8
802.11be EHT40 | 46 @ 15690.00 38.83 54.00 -15.17 H Avg. Pass - Harmonic
802.11be EHT80 = 42 | 5141.75 52.34 54.00 -1.66 \Y Avg. Pass - Band Edge

9
802.11be EHT80 42 | 15630.00 39.72 54.00 -14.28 \% Avg. Pass - Harmonic
802.11be EHT160 50 @ 5361.09 53.19 54.00 -0.81 \Y Avg. Pass - Band Edge

10
802.11be EHT160 & 50 @ 15750.00 39.58 54.00 -14.42 Y, Avg. Pass - Harmonic
802.11a 52 5421.00 47.50 54.00 -6.50 \% Avg. Pass - Band Edge

11
802.11a 52 - - - - - - - - Harmonic
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FCC RADIO TEST REPORT

Report No. : FR230524001-06A

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11a 60 - - - - - - - - Band Edge

12
802.11a 60  10600.00 45.21 54.00 -8.79 \% Avg. Pass - Harmonic
802.11a 64 = 5350.52 52.69 54.00 -1.31 \Y Avg. Pass - Band Edge

13
802.11a 64 - - - - - - - - Harmonic
802.11be EHT20 52 5422.00 47.51 54.00 -6.49 \Y Avg. Pass - Band Edge

14
802.11be EHT20 | 52  10520.00 56.00 68.20 -12.20 \% Peak Pass - Harmonic
802.11be EHT20 @ 60 @ 5350.72 52.65 54.00 -1.35 \Y Avg. Pass - Band Edge

15
802.11be EHT20 | 60  10600.00 42.82 54.00 -11.18 H Avg. Pass - Harmonic
802.11be EHT20 | 64 5351.22 53.38 54.00 -0.62 \% Avg. Pass - Band Edge

16
802.11be EHT20 | 64  15960.00 38.11 54.00 -15.89 \% Avg. Pass - Harmonic
17 802.11be EHT40 54 5353.79 52.76 54.00 -1.24 \ Avg. Pass - Band Edge
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FCC RADIO TEST REPORT

Report No. : FR230524001-06A

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

17 802.11be EHT40 | 54 | 15810.00 39.36 54.00 -14.64 Y, Avg. Pass - Harmonic
802.11be EHT40 62 5350.05 53.97 54.00 -0.03 \Y, Avg. Pass - Band Edge

18
802.11be EHT40 62  10620.00 38.92 54.00 -15.08 \Y, Avg. Pass - Harmonic
802.11be EHT80 & 58 5351.20 53.60 54.00 -0.40 \Y, Avg. Pass - Band Edge

19
802.11be EHT80 @58 @ 15870.00 38.99 54.00 -15.01 H Avg. Pass - Harmonic
802.11a 100 5457.85 50.66 54.00 -3.34 Y, Avg. Pass - Band Edge

20
802.11a 100 - - - - - - - - Harmonic
802.11a 116 - - - - - - - - Band Edge

21
802.11a 116 & 11160.00 43.79 54.00 -10.21 Y, Avg. Pass - Harmonic
802.11a 140 | 5730.88 64.10 68.20 -4.10 \% Peak | Pass - Band Edge

22
802.11a 140 - - - - - - - - Harmonic
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FCC RADIO TEST REPORT

Report No. : FR230524001-06A

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11a 144 - - - - - - - - Band Edge

23
802.11a 144 = 17160.00 48.90 68.20 -19.30 H Peak @ Pass - Harmonic
802.11be EHT20 100 @ 5468.80 67.46 68.20 -0.74 \% Peak | Pass - Band Edge

24
802.11be EHT20 @ 100 @ 11000.00 39.01 54.00 -14.99 \% Avg. Pass - Harmonic
802.11be EHT20 | 116 | 5417.62 48.88 54.00 -5.12 \Y, Avg. Pass - Band Edge

25
802.11be EHT20 | 116 | 11160.00 43.22 54.00 -10.78 Y, Avg. Pass - Harmonic
802.11be EHT20 | 140 | 5725.68 67.01 68.20 -1.19 Y, Peak @ Pass - Band Edge

26
802.11be EHT20 | 140 | 11400.00 38.09 54.00 -15.91 Y, Avg. Pass - Harmonic
802.11be EHT20 | 144 - - - - - - - - Band Edge

27
802.11be EHT20 @ 144 @ 11440.00 38.07 54.00 -15.93 H Avg. Pass - Harmonic
28 802.11be EHT40 102 @ 5459.92 51.78 54.00 -2.22 \% Avg. Pass - Band Edge
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FCC RADIO TEST REPORT

Report No. : FR230524001-06A

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
28 802.11be EHT40 | 102 | 11020.00 38.65 54.00 -15.35 \Y, Avg. Pass - Harmonic
802.11be EHT40 | 110 | 5460.00 50.50 54.00 -3.50 \Y, Avg. Pass - Band Edge
29
802.11be EHT40 110 16650.00 49.06 68.20 -19.14 \Y, Peak @ Pass - Harmonic
802.11be EHT40 | 134 | 5729.28 64.88 68.20 -3.32 \Y, Peak @ Pass - Band Edge
30
802.11be EHT40 | 134 | 11340.00 38.53 54.00 -15.47 H Avg. Pass - Harmonic
802.11be EHT40 | 142 - - - - - - - - Band Edge
31
802.11be EHT40 | 142 | 11420.00 38.48 54.00 -15.52 Y, Avg. Pass - Harmonic
802.11be EHT80 | 106 | 5459.98 53.06 54.00 -0.94 Y, Avg. Pass - Band Edge
32
802.11be EHT80 @ 106 @ 11060.00 37.88 54.00 -16.12 \% Avg. Pass - Harmonic
802.11be EHT80 | 122 | 5459.98 49.46 54.00 -4.54 Y, Avg. Pass - Band Edge
33
802.11be EHT80 @ 122 @ 11220.00 37.85 54.00 -16.15 H Avg. Pass - Harmonic
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FCC RADIO TEST REPORT

Report No. : FR230524001-06A

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11be EHT80 | 138 - - - - - - - - Band Edge
34
802.11be EHT80 | 138 | 11380.00 38.71 54.00 -15.29 \% Avg. Pass - Harmonic
802.11be EHT160 @ 114  5441.30 53.54 54.00 -0.46 \% Avg. Pass - Band Edge
35
802.11be EHT160 @ 114 @ 11140.00 38.54 54.00 -15.46 H Avg. Pass - Harmonic
36 LF 62 46.49 30.02 40.00 -9.98 V | Peak Pass - LF
37 SHF 62 | 39274.00 54.44 74.00 -19.56 \% Peak Pass - SHF
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Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
106, ’“\w 105,
115 / 815
700 { Tt S e S | L |1 EAK(UNI!
1
h il 4 WMJWW‘W et
525 s 0 52! e
WW ot
350 350
17! E
Peak
5000 5036. 5072. 5108. 5144, 5180 1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: PEAK BE 74 3m HORN_ 82149 246129 HORIZONTAL Condition: PEAK(UNII) 3m HORN_ 82149 246129 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5147.78 6.0l 74.00 -13.99 44.79 33.09 12,85 29.92 0.80 308 131 PEAK 1 5188.80 113,14 ------ ------ 97.87 33.04 12,13 29.99 @.80 360 131 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
105 105
115 (\ 815
700 / 700
/ N s
* IS g g WY 2 I
— T ] e
350 350 et T
——
17! E
Avg
5000 5036. 5072. 5108. 5144, 5180 1000 200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: AVG_BE 54 3m HORN 02140 240129 HORTZONTAL Condition: AVG 54 3m HORN 02149 248129 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5149.22 56,35 54.00 -3.65 35.13 33.09 12,85 29.92 0.80 308 131 AVERAGE 1 5180.80 107.58 ------ ------ 92,31 33.04 12,13 29.99 ©.80 3080 131 AVERAGE
TEL : 408 9043300

Page Number : B13 of B168




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230524001-06A

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
105 {\ 105
115 / 815
700 1 /‘ Tt S 8 e | L |11 EAK(UNID!
52l 1 . " . WPW 521 il bt
i
350 350
17! E
Peak
5000 5036. 5072. 5108. 5144, 5180 1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: PEAK BE_74 3m HORN 82149 246129 VERTICAL Condition: PEAK(UNII) 3m HORN_ 82147 246129 VERTICAL
+ RBH:100.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5149.76 62.45 74.00 -11.55 47.23 33.09 12,85 29.92 0.80 339 244 PEAK 1 5188.80 117.69 ------ ------ 1g1.84 33.87 12,69 29.91 .08 339 244 PEAC
Level [dBuVim) Level [dBuvim)
1225 1225
105 h 105
/ V)
115 815
700 / 700
J N s
52!
%0 4 T
o
17! E
Avg
5000 5036. 5072. 5108. 5144, 5180 1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: AVG_BE 54 3m HORN 02149 240129 VERTICAL Condition: AVG 54 3m HORN 02140 248129 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz ST:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5149.94 53.80 54.00 -0.20 33.58 33.09 12,85 29.92 0.8 339 244 AVERAGE 1 5188.80 112,15 ------ ------ 96.9¢ 33.07 12.69 29.91 @.88 339 244 AVERAGE
TEL : 408 9043300 Page Number : B14 of B168
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Pol. Horizontal Vertical
1 4ﬂLe\'eHliB!l\mn) 1 4ﬂLtwel{liBll\mn)
1225 1225
875 85
EAK(UNI) EAK(UNI)
700 L [ L1 | ] [ 700 LA [ L1 | ] [
) R o Ay ol — — - ! s Mo
MWWW IS S T T uwwm%«mw R T L R
II:II 380!
Peak
115 115
Avg
000 9200, 1400, 13600. 15800, 18000 000 9200, 400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHe2-CA
Condition: PEAK(UNII) 3m HORN_62146 240129 HORIZONTAL Condition: PEAK(UNII) 3m HORN_62146 240129 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 lp44p.08 54.92 68.20 -13.28 66.61 38.84 17.50 68.42 0.39 316 349 PEA( 1 lo440.08 56.45 68.20 -11.72 68.17 38.84 17.50 68.42 @.39 389 179 PEAK
2 15668.08 47.59 74.00 -26.41 54.92 38.16 21.58 67.40 0.3 - -- PEAK 1 15660.08 47.47 74.00 -26.53 54.80 38.16 21.58 67.42 0.3 - -- PEAK

TEL : 408 9043300 Page Number : B15 of B168
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Pol. Horizontal Vertical
gL i) gL )
1225 135
s 15
00 700
10.6G A6 54 AVG 54
55 = : — = 525 = — =
~18G ] L RO P S S S I g
L e 30 o
Av
g 115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Ste : BOR-G Ste: BO-G
Conditions AVG 54 3n HORY 02140 240129 HORTZONTAL Condition: AVG 54 3n HORY B2140 240120 VERTICAL

TEL : 408 9043300 Page Number : B16 of B168



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230524001-06A

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225 |
105 105
75 / 815
700 W/ Tt S e | L U EAK(UNID!
! LMW
525t high b i 5! L ) it uies
Y k) Lt i e e e i
I s
350 350
17! E
Peak
5000 5048. 5096. 5144, 5102, 540 1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: PEAK BE 74 3m HORN_ 82149 246129 HORIZONTAL Condition: PEAK(UNII) 3m HORN_ 82149 246129 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5115.20 55.54 74.00 -18.46 40.33 3315 11.97 29.91 0.80 292 168 PEAK 1 5248.80 116,14 ------ ------ 160.85 32.98 12.20 29.89 .08 292 163 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
75 { 815
700 / 700
L Lo Aeys4
52! [ % I | U
[
350 350 e
—
17! E
Avg
5000 5048. 5096. 5144, 5102, 540 1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: AVG_BE 54 3m HORN 02140 240129 HORTZONTAL Condition: AVG 54 3m HORN 02149 248129 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5145.68 45.74 54.00 -8.26 30.52 3318 12.84 29.92 0.80 292 168 AVERAGE 1 5248.80 118,53 ------ ------ 95.24 32.98 12.20 29.89 ©.80 292 168 AVERAGE
TEL : 408 9043300 Page Number : B17 of B168
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Pol. Horizontal Fundamental
aglevel 0BV
1225
105001
10! V\‘
115
\ PEAK_BE 74,
700 ”HN
1
52 M N b e
3,
17!
Peak Blank
540 5284, 5328, 5372, 5416. 5460
Frequency (MHz)
Site + B3CHe2-CA
Condition: PEAK BE 74 3m HORN_ 82149 246129 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 544,56 34.60 74.00 -19.40 39.06 33.03 12.42 29.91 @.e@ 292 168 PEAK
aglevel 0BV
1225
105
115
700 \
AVG_BE 54
52,
L 1
3,
17!
Avg Blank
540 5284, 5328, 5372, 5416. 5460
Frequency (MHz)
Site + B3CHe2-CA
Condition: AVG_BE 54 3m HORN 02140 240129 HORTZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5458.682 44.92 54.00 -9.88 29.43 32.92 12.43 29.91 @.0@ 292 165 AVERAGE

TEL : 408 9043300 Page Number : B18 of B168



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230524001-06A

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
105 105
75 / 815
700 ; ﬂ/‘J( Tt S e S | L Liag EAK(UNI!
1 U\N
525k TRV 5! v st
" ol L i ! T St
«MW
ol AN
350 350
17! E
Peak
5000 5048. 5096. 5144, 5102, 540 1000 200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: PEAK BE_74 3m HORN 82149 246129 VERTICAL Condition: PEAK(UNII) 3m HORN_ 82147 246129 VERTICAL
+ RBH:100.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5148.80 57.47 74.00 -16.53 42.25 33.09 12,85 29.92 0.80 248 243 PEAK 1 5248.00 120,98 ------ ------ 185.68 32.99 12.20 29.89 .08 248 243 PEAC
Level [dBuVim) Level [dBuvim)
1225 1225 g
105 I 105
J |
75 815
700 / 700
r’/ I AVl
e I L S B 5L ot i
e ——— R ey
350 350 et
—
17! E
Avg
5000 5048. 5096. 5144, 5102, 540 1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: AVG_BE 54 3m HORN 02149 240129 VERTICAL Condition: AVG 54 3m HORN 02140 248129 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz ST:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5149.76 46.82 54.00 -7.18 31.60 33.09 12,85 29.92 0.80 248 243 AVERAGE 1 5248.80 115,11 ------ ------ 99.81 32.99 12.20 29.89 ©.80 248 243 AVERAGE

TEL : 408 9043300

Page Number : B19 of B168
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Pol. Vertical Fundamental
aglevel 0BV
1225
105
o
\W PEAK_BE 74,
0.0
W 4
5! At g, s bt st Rt il
3,
17!
Peak Blank
540 5284, 5328, 5372, 5416. 5460
Frequency (MHz)
Site + B3CHe2-CA
Condition: PEAK BE_74 3m HORN 82149 246129 VERTICAL
+ RBH:100.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5357.92 36.32 74.00 -17.68 4.79 33.67 12.36 29.92 @.00 248 243 PEAK
aglevel 0BV
1225
105007
10! v\
115
700 \
AVG_BE 54
5 w\/‘\V _BE
3,
17!
Avg Blank
540 5284, 5328, 5372, 5416. 5460
Frequency (MHz)
Site + B3CHe2-CA
Condition: AVG_BE 54 3m HORN 02149 240129 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5388.50 46.97 54.00 -7.83 31.43 33.65 12.40 29.91 @.00 248 243 AVERAGE

TEL : 408 9043300 Page Number : B20 of B168



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230524001-06A

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
105 i 105
115 / 815
700 / Tt S e S | L -] EAK(UNI!
1
parboded
528ty - " il 5! e - - haaciahlle
“ w (- WMWWW”'/W' *
17! E
Peak
5000 5036. 5072. 5108. 5144, 5180 1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: PEAK BE 74 3m HORN_ 82149 246129 HORIZONTAL Condition: PEAK(UNII) 3m HORN_ 82149 246129 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5149.58 58,35 74.00 -15.65 43.13 33.09 12,85 29.92 0.80 308 129 PEAK 1 5180.00 110,68 ------ ------ 95.41 33.04 12,13 29.99 @.80 300 129 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
105 105
700 / 700
/ N 4
e T I
e er—
30 %0
e
17! E
Avg
5000 5036. 5072. 5108. 5144, 5180 1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: AVG_BE 54 3m HORN 02140 240129 HORTZONTAL Condition: AVG 54 3m HORN 02149 248129 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5149.49 49.54 54.00 -4.46 34,32 33.09 12,85 29.92 0.80 308 129 AVERAGE 1 5180.80 105.36 ------ ------ 98.89 33.04 12,13 29.99 ©.80 300 129 AVERAGE
TEL : 408 9043300 Page Number : B21 of B168
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Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
105 105
115 ‘H 815
700 ‘H Tt S e | L | 11 EAK(UNI!
1
£ . ) RO RPTRUY Wer W 5! W""‘W"’“‘
il
WMMMMWM e
350 350
17! E
Peak
5000 5036. 5072. 5108. 5144, 5180 1000 200, 3400. 4600. 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: PEAK BE_74 3m HORN 82149 246129 VERTICAL Condition: PEAK(UNII) 3m HORN_ 82147 246129 VERTICAL
+ RBH:100.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5149.49 60.33 74.00 -13.67 45.11 33.09 12,85 29.92 0.80 308 244 PEAK 1 5180.80 116.70 ------ ------ 11.45 33.87 12,89 29.91 ©.08 360 244 PEAC
Level [dBuVim) Level [dBuvim)
1225 1225
15 {\\f 15
115 I 815
700 / 700
J O N N €
e L~ ﬂ_/ e
pre————— —— [
340 4 e
p—
17! E
Avg
5000 5036. 5072. 5108. 5144, 5180 1000 200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: AVG_BE 54 3m HORN 02149 240129 VERTICAL Condition: AVG 54 3m HORN 02140 248129 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz ST:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5149.94 53.44 54.00 -0.56 33.22 33.09 12,85 29.92 0.80 308 244 AVERAGE 1 5188.80 111,65 ------ ------ 96.40 33.07 12.69 29.91 ©.80 300 244 AVERAGE

TEL : 408 9043300 Page Number : B22 of B168
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Pol. Horizontal Vertical
g Le¥el (dBuVim) g LeVel (dBuVim)
1225 1225
1050 1050,
875 815
EAK(UNI) EAK(UNI)
700 L1 | ] [ 700 LA L1 | /] [
o= SRBNNE - i
AL g i » e ! v " 4 b e
350 350
Peak 115 115
AVg 7000 9200, 1400, 1 15800, 18000 7000 9200, 400. 13600 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHe2-CA
Condition: PEAK(UNII) 3m HORN_62146 240129 HORIZONTAL Condition: PEAK(UNII) 3m HORN_62146 240129 VERTICAL
Vode i 4 Vode i 4
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/fm B B dB m de
1 10368.60 51.71 68.20 -16.49 63.61 38,78 17.42 G6B.50 @.40 400 270 PEAK 1 10360.00 53.67 68.20 -14.33 65.77 38.78 17.42 68.50 @.46 298 176 PEAK
2 15540.00 48.94 74.80 -25.86 55.87 38.43 21.49 67.19 0.34 - -- PEAK 2 15540.00 48.86 74.0@ -25.14 55.79 38.43 21.49 67.19 8.34 - -- PEAK
3 15540.08 38.29 54.00 -15.71 45.22 38.43 1149 67.19 0.3 - -- Average 3 15540.08 38.32 54.00 -15.68 45.25 38.43 21.49 67.19 0.3 - -- Average

TEL : 408 9043300 Page Number : B23 of B168
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FCC RADIO TEST REPORT

Report No. : FR230524001-06A

Pol. Horizontal Vertical
! HLMW&MIH’ ! MLMIWBIIVJIH]
1225 1225
b5 15
100 00
10.6G A6 54 AvG_54
525 = —— = 525 = —— =
~18G eereeeenanro N ]
350 350
Av
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site @ 03CHAZ-CA Site: o3CHAR-CA
Condition: AVG 54 3n HORN 02149 248129 HORIZONTAL Condition: AVG 54 3n HORN 62149 248129 VERTICAL
okt 4 ode 4
TEL : 408 9043300 Page Number : B24 of B168
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Report No. : FR230524001-06A

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
105 r‘v 105
75 / 815
700 W/ [Tt S N W e | L | Bg EAK(UNI!
52 Y I 5. ,«mnj Angretended
i o WWWW ot
Legttirot™
350 350
17! E
Peak
5000 5044, 5132 5176. 5200 1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: PEAK BE 74 3m HORN_ 82149 246129 HORIZONTAL Condition: PEAK(UNII) 3m HORN_ 82149 246129 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 512452 55.42 74.00 -18.58 4@.21 33.13 11.99 29.91 0.80 308 135 PEAK 1 5228.89 115.53 ------ ------ 180,25 33.80 12,19 29.89 .08 360 135 PEAC
Level [dBuVim) Level [dBuvim)
1225 1225
105 105
75 815
700 / 700
I A S Ll &1
92 1 5L ot
I S e
340 34 e
—
17! E
Avg
5000 5044, 5132 5176. 5200 1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: AVG_BE 54 3m HORN 02140 240129 HORTZONTAL Condition: AVG 54 3m HORN 02149 248129 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5147.84 46.04 54.00 -7.96 30.82 33.09 12,85 29.92 0.80 308 135 AVERAGE 1 5220.80 109,12 ------ ------ 93.82 32.99 12.20 29.89 ©.80 3080 135 AVERAGE
TEL : 408 9043300
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ssamanas. FCC RADIO TEST REPORT

Report No. : FR230524001-06A

Pol. Horizontal Fundamental
aglevel 4BV
1225
105 a
ol |
\ PEAK_BE 74,
0.0
M\wm !
52 e & S e e,
3,
17!
Peak Blank
520 5268. 5346, 5364, 5412, 5460
Frequency (MHz)
Site + B3CHe2-CA
Condition: PEAK BE 74 3m HORN_ 82149 246129 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5399.76 34.44 74.00 -19.56 33.90 33.04 12.41 29.91 @.0@ 30@ 135 PEAK
aglevel 4BV
1225
1050,
ol
700 \
\/ AVG_BE 54
52,
3,
17!
Avg Blank
520 5268. 5346, 5364, 5412, 5460
Frequency (MHz)
Site + B3CHe2-CA
Condition: AVG_BE 54 3m HORN 02140 240129 HORTZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5459.28 45.34 54.00 -B.66 29.85 32.92 12.43 29.91 @.0@ 300 135 AVERAGE

TEL : 408 9043300
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Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
)
10! / ¥ 10!
75 815
700 WKN Tt S e e | L | Bg EAKUNID!
1 M Wj
" Wbl WM
25 e T s ol 52! il o
gl St
350 350
17! E
Peak
5000 5044, 5132 5176. 5200 1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: PEAK BE_74 3m HORN 82149 246129 VERTICAL Condition: PEAK(UNII) 3m HORN_ 82147 246129 VERTICAL
+ RBH:100.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 514432 56.71 74.00 -17.29 41.49 33,18 12.84 29.92 0.80 307 250 PEAK

1 5200.80 119.45 ------ ------ 104,16 33.01 12.18 29.90 0.00 367 250 PEAK
g L2¥el 0BuVim) a9 -2¥el 0Bum)
1225 1225
105, I\U 105,
875 / 875
00 _/j'}f 70,
AY I N N A 151
5 R —— 5 W [P wwsmm————
" e
30 %0
-
1. 11
Avg
5000 5044, 5132, 5176, 5220 1000 220, 3400. 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)

Site + B3CHe2-CA
Condition: AVG_BE_54 3m HORN 02140 248129 VERTICAL
+ RB:1060.080kHZ VBW:2.010kHz ST:Auto

Site + B3CHe2-CA
Condition: AVG_54 3m HORN 82148 248129 VERTICAL
+ RB:1060.080kHz VBI:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5149.82 47.51 54.00 -6.49 32,29 33.09 12,85 29.92 0.80 307 250 AVERAGE 1 5228.80 114,54 ------ ------ 99.25 33.01 12.18 29.99 ©.80 367 250 AVERAGE
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Pol. Vertical Fundamental
aglevel 4BV
1225
105
ol |
\ PEAK_BE 74,
0.0
1
5! %Mm ISR A A SN Al b b
3,
17!
Peak Blank
520 5268. 5346, 5364, 5412, 5460
Frequency (MHz)
Site + B3CHe2-CA
Condition: PEAK BE_74 3m HORN 82149 246129 VERTICAL
+ RBH:100.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5456.40 36.64 74.00 -17.36 41.16 32.92 12.47 29.91 @.0@ 387 250 PEAK
aglevel 4BV
1225
105007\
10! Ul
75
700 \
\/‘ AVG_BE 54
of 0, 8
3,
17!
Avg Blank
520 5268. 5346, 5364, 5412, 5460
Frequency (MHz)
Site + B3CHe2-CA
Condition: AVG_BE 54 3m HORN 02149 240129 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5382.24 47.02 54.00 -6.98 31.49 33.65 12,39 29.91 @.0@ 307 250 AVERAGE

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230524001-06A

Pol. Horizontal Vertical
g Le¥el (dBuVim) g LeVel (dBuVim)
1225 1225
1050 1050,
875 815
EAK(UNI) EAK(UNI)
700 [ L1 | ] [ 700 LA [ L1 | /] [
1 AVG_54| 1 AV6_54)
55— ” T 55— == ” : —F—
L g g, b 4 S g | O R e e
3540 30
Peak 175 175
Av g 7000 9200, 1400, 1 15800, 18000 7000 9200. 400, 13600 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHe2-CA
Condition: PEAK(UNII) 3m HORN_62146 240129 HORIZONTAL Condition: PEAK(UNII) 3m HORN_62146 240129 VERTICAL
Mode 15 Mode 15
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B dB  m deg
1 18448.08 51.75 68.20 -16.45 63.44 38.84 17.50 68.42 @.39 400 271 PEAK 1 l1e44p.08 53.12 68.20 -15.08 64.81 38.84 17.50 68.42 @.39 297 176 PEAK
2 15660.0@ 48.68 74.0@ -25.32 56.61 38.16 21.58 67.42 @.35 - -- PEAK 2 15660.08 48.59 74.08 -25.50 55.83 38.16 21.58 67.42 @.35 - - Peak
3 15660.08 38.15 54.00 -15.85 45.48 38.16 21.58 67.40 0.3 - -- Average 3 15660.08 38.61 54.00 -15.39 45.94 38.16 21.58 67.42 0.3 - -- Average

TEL : 408 9043300
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Pol. Horizontal Vertical
! HLeveI(leJm) ! 4ﬂLtweI(ﬂBn\nln)
1225 1225
b5 15
100 00
10.6G AG_54 AvG_54
525 = —— = 525 = —— =
~18G a WWWMW_WWJ . VU U B S ___M_M,f
Av
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG 54 3n HORN 82148 248129 HORTZONTAL Condition: AVG 54 3n HORN B2148 248129 VERTICAL
okt :5 ode 5
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Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
125 125 .
105 o 105
75 / 815
700 W{ Tt S e e S | L 1og EAK(UNI!
! o] [mww
5! N . i " \ o Mosgh 52, T ¥ i bt e
g A
350 350
17! E
Peak
5000 5048. 5096. 5144, 5102, 540 1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: PEAK BE 74 3m HORN_ 82149 246129 HORIZONTAL Condition: PEAK(UNII) 3m HORN_ 82149 246129 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5113.76 55.58 74.00 -18.42 40.37 3315 11.97 29.91 0.80 308 169 PEAK 1 5248.80 115.93 ------ ------ 1g0.64 32,98 12.20 29.89 .08 360 169 PEAC
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
75 f 815
700 / 700
A\‘GLM
52, 525~ P =
SRS Sy
— [ e
350 350 R
—
17! E
Avg
5000 5048. 5096. 5144, 5102, 540 1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: AVG_BE 54 3m HORN 02140 240129 HORTZONTAL Condition: AVG 54 3m HORN 02149 248129 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5149.76 45.76 54.00 -8.24 30.54 33.09 12,85 29.92 0.80 308 169 AVERAGE 1 5249.80 109.62 ------ ------ 94.33 3298 12.20 29.89 ©.80 3080 169 AVERAGE
TEL : 408 9043300
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Pol. Horizontal Fundamental
aglevel 0BV
1225
- Um
ol |
Hm PEAK_BE 74,
0.0
N VIS !
3,
17!

Peak Blank
540 5284, 5328, 5372, 5416. 5460
Frequency (MHz)

Site + B3CHe2-CA
Condition: PEAK BE 74 3m HORN_ 82149 246129 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5436.98 34.34 74.00 -19.66 33.85 32.95 12.45 29.91 @.0@ 30@ 169 PEAK
aglevel 0BV
1225
105
ol
700 k
N G B 5
52,
L 1
3,
17!
Avg Blank
540 5284, 5328, 5372, 5416. 5460
Frequency (MHz)
Site + B3CHe2-CA
Condition: AVG_BE 54 3m HORN 02140 240129 HORTZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5458.46 44.95 54.00 -9.65 29.46 32,92 12.43 29.91 @.0@ 300 169 AVERAGE
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Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225 I
105 105
75 / 815
700 N Tt S e o | L g EAK(UNID!
! W r[M%.w-
AT g
Mwnw
350 350 re]
17! E
Peak
5000 5048. 5096. 5144, 5102, 540 1000 200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: PEAK BE_74 3m HORN 82149 246129 VERTICAL Condition: PEAK(UNII) 3m HORN_ 82147 246129 VERTICAL
+ RBH:100.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5148.56 56.66 74.00 -17.34 41.44 33.09 12,85 29.92 0.80 258 247 PEAK 1 5248.80 121,99 ------ ------ 106.69 32.99 12.20 29.89 .88 250 247 PEAK
Level [dBuVim) Level [dBuvim)
125 125 .
105 (\V 105
75 ‘ 815
700 ( 700
Y - A\'Gl.':i
- —_— — T o (e P
 — — I
30 4 B
—
17! E
Avg
5000 5048. 5096. 5144, 5102, 540 1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: AVG_BE 54 3m HORN 02149 240129 VERTICAL Condition: AVG 54 3m HORN 02140 248129 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz ST:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5150.80 46.99 54.00 -7.61 3177 33.09 12,85 29.92 @.80 258 247 AVERAGE 1 5248.80 115.44 ------ ------ lea.14 32.99 12.20 29.89 .80 250 247 AVERAGE

TEL : 408 9043300

Page Number : B33 of B168




ssamanas. FCC RADIO TEST REPORT Report No. : FR230524001-06A

Pol. Vertical Fundamental
aglevel 0BV
1225
105
ol |
IW PEAK_BE 74,
70, e
00 W
"‘I‘VJLMM :
52 b 4y Y i et b gl St e
3,
17!
Peak Blank
540 5284, 5328, 5372, 5416. 5460
Frequency (MHz)
Site + B3CHe2-CA
Condition: PEAK BE_74 3m HORN 82149 246129 VERTICAL
+ RBH:100.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5352.42 57.35 74.0@ -16.65 41.83 33.67 12.35 29.9¢ @.0@ 250 247 PEAK
aglevel 0BV
1225
10500
o UV\
75
700 \
o ™y AVG _BE 54
3,
17!
Avg Blank
540 5284, 5328, 5372, 5416. 5460
Frequency (MHz)
Site + B3CHe2-CA
Condition: AVG_BE 54 3m HORN 02149 240129 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 542,14 47.45 54.80 -6.55 31.91 33.04 12.41 29.91 @.0@ 250 247 AVERAGE
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Pol. Horizontal Vertical
g Le¥el (dBuVim) g LeVel (dBuVim)
1225 1225
1050 1050,
875 815
EAK(UNI) EAK(UNI)
700 L1 | ] [ 700 LA [ L1 | /] [
VG 54) 1 AVG_54)
55— ” : —F— e 55— == = ; o
el it it A ianies e b b A o g liritat. oA i
3540 30
Peak 115 115
Av g 7000 9200, 1400, 1 15800, 18000 7000 9200. 400. 1 15800 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHe2-CA
Condition: PEAK(UNII) 3m HORN_62146 240129 HORIZONTAL Condition: PEAK(UNII) 3m HORN_62146 240129 VERTICAL
Mode i 6 Mode i 6
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuy dB/m B B B m de Mz dBuv/m dBuv/m  dB dBuv dB/m B B dB  m deg
1 10430.00 51.67 68.20 -17.13 62.59 38.88 17.53 68.23 @.39 301 324 PEAK 1 10480.00 55.55 68.20 -12.65 66.98 38.88 17.53 68.23 @.39 300 178 PEAK
2 15720.00 48.34 74.8@ -25.66 56.22 38.68 21.62 67.93 @.35 - -- PEAK 2 15720.00 48.32 74.0@ -25.68 56.20 38.68 21.62 67.93 @.35 - -- PEAK
3 15720.08 38.58 54.00 -15.42 46.46 38.88 21.62 67.93 0.3 - -- Average 3 15720.08 38.66 54.00 -15.34 46.54 38.88 21.62 67.93 0.3 - -- Average

TEL : 408 9043300
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Pol. Horizontal Vertical
! HLMW&I“H’ ! 4ﬂuwelmﬂll\mn)
1225 1225
815 5
00 00
10.6G AG_54 ANG 54
525 = - — e 525 = - — =
~18G [ SO ,_.f el i, ,—f
350 350
Av
9 115 115
10600 12080, 13460, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG 54 3n HORN 82148 248129 HORTZONTAL Condition: AVG 54 3n HORN B2148 248129 VERTICAL
okt 6 lode 6
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Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
105 105
V'
700 j/ [T e S N W e R | L -] EAK(UNI!
Wi o PP
S SN barnfgeebe e g 52! prvo -
350 350
17! E
Peak
5000 5038. 5076. 5114, 5152, 5190 1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: PEAK BE 74 3m HORN_ 82149 246129 HORIZONTAL Condition: PEAK(UNII) 3m HORN_ 82149 246129 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5148.20 59.34 74.00 -14.66 44.12 33.09 12,85 29.92 9.80 379 168 PEAK 1 5199.80 108.02 ------ ------ 92,75 3304 12,13 29.99 @.88 379 168 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
105 105
115 V 815
0.0 0.0
4 / 7] e L — A 51
52!
T e
30 %0
e
17! E
Avg
5000 5038. 5076. 5114, 5152, 5190 1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: AVG_BE 54 3m HORN 02140 240129 HORTZONTAL Condition: AVG 54 3m HORN 02149 248129 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5148.58 49.95 54.00 -4.65 34.73 33.09 12,85 29.92 0.80 379 168 AVERAGE 1 5198.80 102,61 ------ ------ §7.34 3.4 12,13 2999 0.80 379 168 AVERAGE
TEL : 408 9043300
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Pol. Horizontal Fundamental
aglevel 4BV
1225
1050F—)
ot |
k PEAK_BE 74,
70,
00 1
1
51' i |vl W T AT I TP R Th I 1 bl
3,
17!
Peak Blank
5190 5244, 5208, 5352, 5406. 5460
Frequency (MHz)
Site + B3CHe2-CA
Condition: PEAK BE 74 3m HORN_ 82149 246129 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5449.62 34.72 74.00 -19.28 39.23 32.94 12.46 29.91 @.e@ 379 168 PEAK
aglevel 4BV
1225
105
75 ik L
0.0
\ AVG_BE 54
52,
TN 1
3,
17!
Avg Blank
5190 5244, 5208, 5352, 5406. 5460
Frequency (MHz)
Site + B3CHe2-CA
Condition: AVG_BE 54 3m HORN 02140 240129 HORTZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 544461 44,59 54,00 -9.41 29.11 32.93 12.46 29.91 @.0@ 379 165 AVERAGE
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Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
. A .
"
115 815
700 1 M [T e S N W e R | L [ EAKUNI!
52 vttt oo WM 52! it ' LWWWW
g AR A M r ey
(-
350 350
17! E
Peak
5000 5038. 5076. 5114, 5152, 5190 1000 200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: PEAK BE_74 3m HORN 82149 246129 VERTICAL Condition: PEAK(UNII) 3m HORN_ 82147 246129 VERTICAL
+ RBH:100.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 542,50 62.46 74.00 -11.54 47.25 3318 12,83 29.92 0.80 247 246 PEAK 1 5198.80 114.48 ------ ------ 99.22 33.85 12,12 29.91 @.88 247 246 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
105 f\/ 105
115 815
0.0 0.0
J ol L ED
52!
) I
30 %0 e T
P
17! E
Avg
5000 5038. 5076. 5114, 5152, 5190 1000 200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: AVG_BE 54 3m HORN 02149 240129 VERTICAL Condition: AVG 54 3m HORN 02140 248129 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz ST:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 542,12 52.82 54.00 -1.98 36.81 33.18 12,83 29.92 0.80 247 246 AVERAGE 1 5198.80 107.20 ------ ------ 91.94 33.85 12,12 29.91 ©.80 247 246 AVERAGE

TEL : 408 9043300
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Pol. Vertical Fundamental

aglevel 4BV
1225
105 A

1 U‘
75

m PEAK_BE 74,

0.0
3,
17!

Peak Blank
5190 5244, 5208, 5352, 5406. 5460
Frequency (MHz)

Site + B3CHe2-CA
Condition: PEAK BE_74 3m HORN 82149 246129 VERTICAL
+ RBH:100.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5378.36 35.85 74.0@ -18.95 39.52 33.06 12.37 29.9¢ @.0@ 247 246 PEAK
aglevel 4BV
1225
105
il
700 k
AVG_BE 54
% by i
W
3,
17!
Avg Blank
5190 5244, 5208, 5352, 5406. 5460
Frequency (MHz)
Site + B3CHe2-CA
Condition: AVG_BE 54 3m HORN 02149 240129 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 545,95 45.64 54.00 -8.36 30.16 32.92 12.47 29.91 @.0@ 247 246 AVERAGE
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230524001-06A

Pol. Horizontal Vertical
g Le¥el (dBuVim) g LeVel (dBuVim)
1225 1225
1050 1050,
875 815
EAK(UNI) EAK(UNI)
700 L1 | ] [ 700 LA L1 | /] [
55— = = - 55— t i, . -
Joh LT R eyl prearpur R NP
3540 350
Peak 115 115
AVg 7000 9200, 1400, 13600 15800, 18000 7000 9200. 400, 13600 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHe2-CA
Condition: PEAK(UNII) 3m HORN_62146 240129 HORIZONTAL Condition: PEAK(UNII) 3m HORN_62146 240129 VERTICAL
Vode 27 tode 17
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B dB  m deg
1 16330.08 47.97 68.20 -20.23 59.84 38.78 17.44 68.49 0.0 - -- PEAK 1 l1e3ge.0@ 48.21 68.20 -19.99 66.68 38.78 17.44 68.49 6.40 - -- PEAK
2 15570.08 49.24 74.00 -24.76 56.11 38.35 21.52 67.88 @.34 - -- PEAK 2 15570.0@ 50.44 74.08 -23.56 57.31 38.35 21.52 67.88 @.34 - -- PEAK
3 15570.08 39.48 54.00 -14.52 46.35 38.35 11.52 67.88 0.3 - -- Average 3 15570.08 40.88 54.00 -13.12 47.75 38.35 21.52 67.88 0.3 - -- Average
TEL : 408 9043300 Page Number : B41 of B168
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FCC RADIO TEST REPORT

Report No. : FR230524001-06A

Pol. Horizontal Vertical
! HLeveI(leJm) ! 4ﬂLweImBll\mn)
1225 1225
815 5
00 00
10.6G AG 54 ANG 54
525 = — e 525 = — =
~18G y NS DU Rg—— I S |
Av
9 115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site @ 03CHAZ-CA Site: o3CHAR-CA
Condition: AVG 54 3n HORN 02149 248129 HORIZONTAL Condition: AVG 54 3n HORN 62149 248129 VERTICAL
okt 7 lode

07

TEL : 408 9043300
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ssamanas. FCC RADIO TEST REPORT

Report No. : FR230524001-06A

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
105 14l 105
10 }\r L8 19
75 815
700 A,/ [Tt S N W e | L liog EAK(UNI!
; J L«wmw“ e
52 o 52! e
it LAk kil - P e
350 350 e
17! E
Peak
5000 5046. 5092 5138. 5184, 1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: PEAK BE 74 3m HORN_ 82149 246129 HORIZONTAL Condition: PEAK(UNII) 3m HORN_ 82149 246129 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5148.58 59.53 74.00 -14.47 44,31 33.09 12,85 29.92 0.80 328 166 PEAK 1 5230.80 113.88 ------ ------ 98.58 32.99 12.20 29.89 @.88 328 166 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
105 105
75 W 815
0.0 0.0
. N N s
30 %0
m—
17! E
Avg
5000 5046. 5092 5138. 5184, 1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: AVG_BE 54 3m HORN 02140 240129 HORTZONTAL Condition: AVG 54 3m HORN 02149 248129 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5148.35 49.76 54.00 -4.24 34,54 33.09 12,85 29.92 0.80 328 166 AVERAGE 1 5230.80 107.32 ------ ------ 92.82 32.99 12.20 29.89 ©.80 328 166 AVERAGE
TEL : 408 9043300
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ssamanas. FCC RADIO TEST REPORT

Report No. : FR230524001-06A

Pol. Horizontal Fundamental
aglevel 4BV
1225
s ]
o\
PEAK_BE 74,
0 i,
) N w
. i
3,
17!
Peak Blank
5230 5276. 5322 5368. 5444, 5460
Frequency (MHz)
Site + B3CHe2-CA
Condition: PEAK BE 74 3m HORN_ 82149 246129 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 544413 34,33 74.00 -19.67 33.85 32.93 12.46 29.91 @.0@ 328 166 PEAK
aglevel 4BV
1225
105 \/
o
700 \
b\ AVG_BE 54
52,
/l,-—..__,__i
3,
17!
Avg Blank
5230 5276. 5322 5368. 5444, 5460
Frequency (MHz)
Site + B3CHe2-CA
Condition: AVG_BE 54 3m HORN 02140 240129 HORTZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 545931 44.93 54.00 -9.67 29.44 32,92 12.43 29.91 @.0@ 328 166 AVERAGE

TEL : 408 9043300
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Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
105 M/\ 105
75 j 815
700 ., Tt S 6 W e S | L [l EAK(UNI!
1
o n W W o K‘W’-« b
e e e vl
IR S
350 350
17! E
Peak
5000 5046. 5092 5138. 5184, 5230 1000 200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: PEAK BE_74 3m HORN 82149 246129 VERTICAL Condition: PEAK(UNII) 3m HORN_ 82147 246129 VERTICAL
+ RBH:100.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5140.30 59.68 74.00 -14.32 44.46 3311 12,83 29.92 0.80 308 241 PEAK 1 5230.80 117.49 ------ ------ 182,19 32,97 12.21 29.88 .08 360 241 PEAC
Level [dBuVim) Level [dBuvim)
1225 1225
105 \(’\v 105
75 ( 815
0.0 0.0
" A S Wil
[ e d | e e
— e
30 %0
——
17! E
Avg
5000 5046. 5092 5138. 5184, 5230 1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: AVG_BE 54 3m HORN 02149 240129 VERTICAL Condition: AVG 54 3m HORN 02140 248129 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz ST:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 514122 50,98 54.00 -3.62 35.76 3311 12,83 29.92 0.80 308 241 AVERAGE 1 5230.80 111,98 ------ ------ 96.68 32.97 12.21 29.83 ©.80 3080 241 AVERAGE
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Report No. : FR230524001-06A

Pol. Vertical Fundamental
aglevel 4BV
1225
ot
100 VM
115
PEAK_BE_74|
0 ,"“'LM —
WL'W(\UW i
5. it Pt ot B oML ——
3,
17!
Peak Blank
5230 5276. 5322 5368. 5444, 5460
Frequency (MHz)
Site + B3CHe2-CA
Condition: PEAK BE_74 3m HORN 82149 246129 VERTICAL
+ RBH:100.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5378.58 36.23 74.0@ -17.77 46.70 33.06 12,33 29.91 @.0e 30@ 241 PEAK
aglevel 4BV
1225
il
il
0.0
e VG B 84
y A 3
VAR ]
3,
17!
Avg Blank
5230 5276. 5322 5368. 5444, 5460
Frequency (MHz)
Site + B3CHe2-CA
Condition: AVG_BE 54 3m HORN 02149 240129 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5353.74 46.73 54.80 -7.27 31.21 33.67 12,35 29.92 @.0@ 300 241 AVERAGE

TEL : 408 9043300
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Pol. Horizontal Vertical
g Le¥el (dBuVim) g LeVel (dBuVim)
1225 1225
1050 1050,
875 815
EAK(UNI) EAK(UNI)
700 L1 | ] [ 700 LA L1 | /] [
55— 1 > ; —— A 2k 55— == 1 " e -
. bt I e b PSR —— s b A
350 30
Peak 175 175
AVg 7000 9200, 1400, 13600 15800, 18000 7000 9200, 400, 13600 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHe2-CA
Condition: PEAK(UNII) 3m HORN_62146 240129 HORIZONTAL Condition: PEAK(UNII) 3m HORN_62146 240129 VERTICAL
Vode i 8 Vode 18
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B dB  m deg
1 10460.00 48.31 68.20 -19.89 59.89 38.86 17.51 68.34 @.39 - -- PEAK 1 10460.00 48.92 68.20 -19.28 6B.50 3B.86 17.51 68.34 @.39 - -- PEAK
2 15699.00 49.15 74.8@ -24.85 56.78 38.18 21.60 67.683 .35 - -- PEAK 2 15690.00 48.94 74.0@ -25.06 56.57 38,18 21.68 67.68 @.35 - -- PEAK
3 15690.08 38.83 54.00 -15.17 46.46 38.10 21.60 67.68 0.35 - -- Average 3 15690.08 38.59 54.0@ -15.41 46.22 38.10 21.60 67.68 @.35 - -- Average

TEL : 408 9043300 Page Number : B47 of B168



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230524001-06A

Pol. Horizontal Vertical
! 4ﬂLe\'eI(|IB||\|mn) ! 4ﬂLlwelmﬂll\mn)
1225 1225
815 5
00 00
10.6G AG_54 ANG 54
525 = — e 525 = — =
~18G ol MWW%MWWM " __*WWHM%WWJ
Av
9 115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG 54 3n HORN 82148 248129 HORTZONTAL Condition: AVG 54 3n HORN B2148 248129 VERTICAL
okt 8 ode i

TEL : 408 9043300
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ssamanas. FCC RADIO TEST REPORT

Report No. : FR230524001-06A

Pol. Horizontal Fundamental
Level [dBuVim) o Level [dBuvim)
1225 1225
105 105
\
700 [T e S mp W e R | L L1 EAK(UNI!
5, PR A_MW'M 5 \ WWWW"'
AR FabrpA
A bt
Lt a4
350 350
17! E
Peak
5000 5042. 5084, 5126. 5168. 510 1000 2200, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: PEAK BE 74 3m HORN_ 82149 246129 HORIZONTAL Condition: PEAK(UNII) 3m HORN_ 82149 246129 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5147.63 53.12 74.00 -15.88 42.91 33.09 12,84 29.92 0.80 408 168 PEAK 1 5218.80 106.62 ------ ------ 91.35 33.04 12,13 29.99 ©.80 400 168 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
105 105
s e s
AR
0.0 0.0
/ RN s
30 %0
e
17! E
Avg
5000 5042. 5084, 5126. 5168. 510 1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: AVG_BE 54 3m HORN 02140 240129 HORTZONTAL Condition: AVG 54 3m HORN 02149 248129 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5148.89 43.82 54.00 -5.18 33.60 33.09 12,85 29.92 0.80 408 168 AVERAGE 1 5218.80 99.34 ------ ------ 84.07 33.84 12,13 29.99 0.80 408 168 AVERAGE
TEL : 408 9043300
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Pol. Horizontal

Fundamental

3 oLevel [BuVim)

1225

y\% PLAK_BE 74
70 "

A
™ b L W ¥ W W N oy

Peak

Blank

510 5260. 5410. 5460

5310. 5360.
Frequency (MHz)

Site + B3CHe2-CA
Condition: PEAK BE 74 3m HORN 82148 248129 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5391.25 54.29 74.00 -19.71 38.75 33.05 12.40 29.91 0.80 408 168 PEAK

3 oLevel [BuVim)

AVG_BE_54
52!

Avg

Blank

510 5260. 5410. 5460

5310. 5360.
Frequency (MHz)

Site + B3CHe2-CA
Condition: AVG_BE 54 3m HORN 02140 248129 HORIZONTAL
+ RB:1060.080kHZ VBW:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5460.80 44.75 54.00 -9.25 29.26 32.92 12.48 29.91 0.80 408 168 AVERAGE

TEL : 408 9043300 Page Number : B50 of B168
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FCC RADIO TEST REPORT

Report No. : FR230524001-06A

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
" N -
Jf WY
115 815
700 M Tt S e S | L [ EAK(UNID!
] N"ﬁ‘
sty
7 R — . i ,WM‘” 52 Hi i o
Ligortpapent™"
350 350
17! E
Peak
5000 5042. 5084, 5126. 5168. 510 1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: PEAK BE_74 3m HORN 82149 246129 VERTICAL Condition: PEAK(UNII) 3m HORN_ 82147 246129 VERTICAL
+ RBH:100.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 514175 60.94 74.00 -13.06 45.73 3318 12,83 29.92 0.80 305 246 PEAK 1 5218.80 111,88 ------ ------ 96.50 32.97 12.21 29.83 ©.88 305 246 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
105 105
A
0.0 0.0
A I ol
* PP 52' L end [
e
30 34 e,
e
17! E
Avg
5000 5042. 5084, 5126. 5168. 510 1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: AVG_BE 54 3m HORN 02149 240129 VERTICAL Condition: AVG 54 3m HORN 02140 248129 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz ST:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 514175 52.34 54,00 -1.66 37.13 3318 12,83 29.92 0.80 305 246 AVERAGE 1 5218.80 105.27 ------ ------ 89.97 32.97 12.21 19.85 @.80 305 246 AVERAGE
TEL : 408 9043300
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Pol. Vertical

Fundamental

3 oLevel [BuVim)

1225

il
(i

PLAK_BE 74

5, M\/\ Pt e, bty bl

Peak

Blank

510 5260. 5410. 5460

5310. 5360.
Frequency (MHz)

Site + B3CHe2-CA
Condition: PEAK BE 74 3m HORN 82148 248129 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5467.50 56.14 74.00 -17.86 40.61 33.02 12.42 29.91 0.80 305 246 PEAK

3 oLevel [BuVim)

AVG_BE_54
52!

Avg

Blank

510 5260. 5410. 5460

5310. 5360.
Frequency (MHz)

Site + B3CHe2-CA
Condition: AVG_BE_54 3m HORN 02140 248129 VERTICAL
+ RB:1060.080kHZ VBW:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5360.50 46.28 54.00 -7.72 30.75 33.07 12.36 29.98 0.80 305 246 AVERAGE

TEL : 408 9043300 Page Number : B52 of B168
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Report No. : FR230524001-06A

Pol. Horizontal Vertical
g Le¥el (dBuVim) g LeVel (dBuVim)
1225 1225
1050 1050,
875 815
EAK(UNI) EAK(UNI)
o[ | l —— - o110 L.l] l - H
55— == — 55— == ” : —F— -
ettt . e danf gt . . " e U
ey o
350 350
Peak 115 115
Av g 7000 9200, 1400, 1 15800, 18000 7000 9200. 400. 13600 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHe2-CA
Condition: PEAK(UNII) 3m HORN_62146 240129 Horizontal Condition: PEAK(UNII) 3m HORN_62146 240129 VERTICAL
Vode 19 Vode 19
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw dB/m B B dB m deg Mz dBuv/m dBuv/m  dB  dBuv dB/m @ B o deg
1 1420.08 47.47 68.20 -20.73 59.24 38.81 17.48 68.45 .39 - -- PEAK 1 1e420.08 47.37 68.20 -20.83 59.14 38.81 17.48 68.45 .39 - -- PEAK
2 15630.08 49.10 74.00 -24.9% 56.17 38.22 21.56 67.19 @.34 - -- PEAK 2 15630.0@ 48.83 74.08 -25.17 55.99 38.22 21.56 67.19 @.34 - -- PEAK
3 15630.08 39.45 54.00 -14.55 46.52 38.22 11.56 67.19 0.3 - -- Average 3 15630.08 39.72 54.00 -14.28 46.79 38.22 21.56 67.19 0.3 - -- Average
TEL : 408 9043300 Page Number : B53 of B168
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FCC RADIO TEST REPORT

Report No. : FR230524001-06A

Pol. Horizontal Vertical
! 49Level(imu\lnln) ! 49mel(ﬂﬂn\l!ln)
1225 1225
b5 15
100 00
10.6G AG_54 AvG_54
525 = —— = 525 = —— =
~18G s N I D S .-w-"”"f . R N S
Av
g 175 175
10600 12080, 13960, 15040, 18520, 18000 10600 12080, 13960, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG 54 3n HORN 82148 248129 HORTZONTAL Condition: AVG 54 3n HORN B2148 248129 VERTICAL
Mokt 9 lode 9
TEL : 408 9043300 Page Number : B54 of B168
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Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
105 105 !
s VAR VAR s i
700 ”j [Tt e S W e | L 17 EAKUNI!
! hwwmww
S5ttt o ety 52! o
s et
350 350
17! E
Peak
5000 5050, 5100. 5150. 5200. 5250 1000 2200, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: PEAK BE 74 3m HORN_ 82149 246129 HORIZONTAL Condition: PEAK(UNII) 3m HORN_ 82149 246129 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 513,25 55.38 74.00 -18.62 46.17 3312 12.81 29.92 @.80 340 52 PEAK 1 5250.80 102,82 ------ ------ §7.40 3382 12,3 29.98 0.00 340 52 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
105 105
1
978! ™ ValaN 875! M
ViV \
0.0 0.0
/ I i
* [P— ——T * H_’_,_,Jw——/\-m)‘} B s
ki3 ki3 S
30 i ——
17! E
Avg
5000 5050, 5100. 5150. 5200. 5250 1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: AVG_BE 54 3m HORN_02140 240129 HORTZONTAL Condition: AVG 54 3m HORN 02149 248129 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5150.8@ 46.39 54.80 -7.61 3117 33.09 12,85 29.92 @.80 340 52 AVERAGE 1 525080 95.23 ------ ---e-- 79.77 3304 1232 29.9 .08 340 52 AVERAGE
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Pol. Horizontal Fundamental
aglevel 0BV
1225
105
N
PEAK_BE 74,
0.0 .
LW
521 byt e o W,
3,
17!
Peak Blank
5250 5202. 5334, 5376. 5418. 5460
Frequency (MHz)
Site + B3CHe2-CA
Condition: PEAK BE 74 3m HORN_ 82149 246129 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5351.22 39.65 74.00 -14.35 44,13 33.67 12.35 29.9¢ 6.0 340 52 PEAK
aglevel 0BV
1225
105
A
815
v Voo
0.0
. AVG_BE 54
52,
e Tt T e T e T
3,
17!
Avg Blank
5250 5202. 5334, 5376. 5418. 5460
Frequency (MHz)
Site + B3CHe2-CA
Condition: AVG_BE 54 3m HORN 02140 240129 HORTZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5369.67 49.78 54.80 -4.22 34,25 33.06 12.37 29.92 6.0 340 52 AVERAGE
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Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1!4
40K L " ETiLY i
875 WW w 875
700 l."ﬁJ oo UT T TP 1L ] 5] iy EAKCUNI)|
1
[0 e fugi 5! R e
g v
W*‘M
17. 17
Peak
5000 5050. 5100. 5150. 5200. 5250 1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)

Site + B3CHe2-CA
Condition: PEAK BE 74 3m HORN 82148 248129 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHZ SHT:Auto

Site + B3CHe2-CA
Condition: PEAK(UNIT) 3m HORN 82148 248129 VERTICAL
+ RB:1060.080kHz VBW:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5142.80 57.94 74.00 -16.66 42.73 3318 12,83 29.92 0.80 308 249 PEAK

1 5250.80 108.86 ------ ------ 92.69 32.99 12.27 29.89 ©.88 300 249 PEAK

Level [dBuVim) Level [dBuvim)
1225 1225
105 105 1
s A s

| [ u V r B \
0.0 0.0

, /"/ L e A Jﬁ
52!
I S I I e Py wﬂwﬂ (e ——
350 350 e
s
17! E
Avg
5000 5050. 5100. 5150. 5200. 5250 1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: AVG_BE 54 3m HORN 02140 240129 VERTICAL Condition: AVG 54 3m HORN 02140 248129 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz ST:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 514175 49.15 54.00 -4.85 33.94 3318 12,83 29.92 0.80 308 249 AVERAGE 1 5250.80 101,88 ------ ------ 85.72 32.99 12.26 29.89 0.80 308 249 AVERAGE
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Pol. Vertical Fundamental
aglevel 0BV
1225
Alcr , b
AR RALAY
PEAK_BE 74,
0.0 1
1 Vi Pt
3,
17!

Peak Blank
5250 5202. 5334, 5376. 5418. 5460
Frequency (MHz)

Site + B3CHe2-CA
Condition: PEAK BE_74 3m HORN 82149 246129 VERTICAL
+ RBH:100.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5401.83 62.61 74.00 -11.39 47.07 33.04 12.41 29.91 @.00 300 249 PEAK
aglevel 0BV
1225
105
A0
bt L B L R B | V\
0.0
5 1 AVG_BE 54
v WA VAV SV
3,
17!
Avg Blank
5250 5202. 5334, 5376. 5418. 5460
Frequency (MHz)
Site + B3CHe2-CA
Condition: AVG_BE 54 3m HORN 02149 240129 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5361.89 33.19 54.60 -8.81 37.66 33.67 12.36 29.92 @.00 300 249 AVERAGE
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Pol. Horizontal Vertical
g Le¥el (dBuVim) g LeVel (dBuVim)
1225 1225
1050 1050,
875 815
EAK(UNI) EAK(UNI)
700 L1 | ] [ 700 LA L1 | /] [
AVG_54| VG_54)
55— t = e i 55— == . - =
. | R - A W e . Py e T e T
[rruarriagT inabr [mey
350 30
Peak 115 115
AVg 7000 9200, 1400, 13600 15800, 18000 7000 9200, 400, 13600 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHe2-CA
Condition: PEAK(UNII) 3m HORN_62146 240129 HORIZONTAL Condition: PEAK(UNII) 3m HORN_62146 240129 VERTICAL
Mode i 10 Vode i 10
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B dB  m deg
1 10500.00 47.60 68.20 -20.60 58.89 38.89 17.55 68.11 @.38 - -- PEAK 1 10500.00 46.91 68.20 -21.29 58.20 38.89 17.55 68.11 @.38 - -- PEAK
2 15730.00 48.73 74.8@ -25.27 56.86 38.66 21.64 63.13 .35 - -- PEAK 2 15730.00 48.97 74.0@ -25.03 57.19 38.66 21.64 63.18 @.35 - -- PEAK
3 15750.08 39.31 54.00 -14.69 47.44 38.86 21.64 68.18 0.35 - -- Average 3 15750.08 39.58 54.00 -14.42 47.71 38.86 21.64 68.18 @.35 - -- Average
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Pol. Horizontal Vertical
! 4ﬂLe\'eI(|IB||\|mn) ! 4ﬂLtweI(ﬂBn\Hln)
1225 1225
815 5
00 00
10.6G AG_54 ANG 54
525 = - — e 525 = — =
~18G s I B e SO S e _H,,_,JJ,- wl U RN WPse S I I _Wf
Av
9 115 115
10600 12080, 13460, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG 54 3n HORN 82148 248129 HORTZONTAL Condition: AVG 54 3n HORN B2148 248129 VERTICAL
Mode 10 lode 10

TEL : 408 9043300 Page Number : B60 of B168
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Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
125 125 1
105 105
115 815
700 M Tt S e S | L L EAK(UNI!
9 . S T VO OY L Yo 9 bt [mwww”‘w’“““ N
., " T
st osprit
L s gt i
350 350
17! E
Peak
5000 5052 5104, 5156. 5208. 1000 200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: PEAK BE 74 3m HORN_ 82149 246129 HORIZONTAL Condition: PEAK(UNII) 3m HORN_ 82149 246129 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5121.16 5479 74.00 -19.21 39.57 3314 11.99 29.91 0.80 343 165 PEAK 1 5268.80 115.79 ------ ------ 160.47 32.97 12.23 29.88 .08 343 165 PEAC
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
115 815
700 / 700
I R ol
52!
Lo 1 v MWM | IS
30 %0 e
—
17! E
Avg
5000 5052 5104, 5156. 5208. 1000 2200, 3400. 4600. 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: AVG_BE 54 3m HORN 02140 240129 HORTZONTAL Condition: AVG 54 3m HORN 02149 248129 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5137.80 45.49 54.00 -8.51 30.28 3311 12.82 29.92 0.80 343 165 AVERAGE 1 5268.80 110,36 ------ ------ 95.84 32.97 12.23 29.88 ©.80 343 165 AVERAGE
TEL : 408 9043300
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Pol. Horizontal Fundamental
aglevel 0BV
1225
105,
10! W\
15
“\ PEAK_BE 74,
0.0
W
1
51 T Wi A T ‘| W
3,
17!
Peak Blank
5260 5300. 5340. 5380, 5420, 5460
Frequency (MHz)
Site + B3CHe2-CA
Condition: PEAK BE 74 3m HORN_ 82149 246129 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5421.68 34.88 74.00 -19.12 39.37 32.99 12.43 29.91 @.e 343 165 PEAK
aglevel 0BV
1225
105
ol
700 \
AVG_BE 54
52,
1
3,
17!
Avg Blank
5260 5300. 5340. 5380, 5420, 5460
Frequency (MHz)
Site + B3CHe2-CA
Condition: AVG_BE 54 3m HORN 02140 240129 HORTZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5452.40 44.88 54.00 -9.12 29.40 32.92 12.47 29.91 @.0@ 343 165 AVERAGE

TEL : 408 9043300
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Pol.

Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225 1
105 105
115 / 815
00 WJ 7o UT T L Uy EAKIND
1 M
53, AR URNTIORY PPN VW NUr worr 5 o v, bl
o e s T S
Rt
350 350
17! E
Peak
5000 5052 5104, 5156. 5208. 1000 200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: PEAK BE_74 3m HORN 82149 246129 VERTICAL Condition: PEAK(UNII) 3m HORN_ 82147 246129 VERTICAL
+ RBH:100.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5145.34 36.68 74.00 -17.32 41.46 33.19 12.84 29.92 @.0@ 300 242 PEAK 1 5260.00 120,16 ------ ------ 104.85 32.96 12.23 29.85 0.0 380 242 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225 i
105 1 105
;‘I
115 815
700 / 700
! N ol
24 i =
R I R SO R Wv__}v-/ R e
30 4 P
J———
17! E
Avg
5000 5052 5104, 5156. 5208. 5260 1000 200, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: AVG_BE 54 3m HORN 02149 240129 VERTICAL Condition: AVG 54 3m HORN 02140 248129 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz ST:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5145.34 46.69 54,80 -7.31 31.47 33.18 12.84 29.92 @.0@ 300 242 AVERAGE 1 5260.00 114.28 ------ ------ 98.97 32.96 12.23 19.85 0.00 30@ 242 AVERAGE
TEL : 408 9043300

Page Number

: B63 of B168




ssamanas. FCC RADIO TEST REPORT Report No. : FR230524001-06A

Pol. Vertical Fundamental
aglevel 0BV
1225
105 dl
ol
PEAK_BE 74,
700 Ww
1
51 Aty ol oy el A . YA.JiLA I Al il
3,
17!
Peak Blank
5260 5300. 5340. 5380, 5420, 5460
Frequency (MHz)
Site + B3CHe2-CA
Condition: PEAK BE_74 3m HORN 82149 246129 VERTICAL
+ RBH:100.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5409.88 36.69 74.80 -17.31 41.16 33.02 12.42 29.91 @.0@ 300 242 PEAK
aglevel 0BV
1225
1050}
ol |
700 \
M AVG BE 54
51 -
3,
17!
Avg Blank
5260 5300. 5340. 5380, 5420, 5460
Frequency (MHz)
Site + B3CHe2-CA
Condition: AVG_BE 54 3m HORN 02149 240129 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5421.8e 47.50 54.00 -6.50 31.99 32.99 12.43 29.91 @.0@ 300 242 AVERAGE
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Pol. Horizontal Vertical
o Level (@Buvim) o Level (@Buvim)
1225 1225
1050/ 1050
875 815
EAK(UNI) EAK(UNI)
) 11 | ] 1 ) e [ 11 | ] .|
1654 ! VG54
55— == - ; = b 55— e e 7
L o o ISt i il 1 N " P TN
380! 36.0!
Peak 115 115
Av g 7000 9200, 1400, 1 15800, 18000 7000 9200. 400. 13600 15800, 18000
Frequency (MHz) Frequency (MHz)
site + @3CHe2-CA site + @3CHe2-CA
Condition: PEAK(UNII) 3m HORN_6214 240129 HORIZONTAL Condition: PEAK(UNTI) 3m HORN_8214@ 249129 VERTICAL
Limit Read  Ant (Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m B dBuw/ dB/m B B dB m deg MHz dBuV/m dBuv/m  dB dBu/ dB/m B B dB m deg
1 1eced.ee 48.68 74.80 -25.32 59.44 39.84 17.64 67.81 0.37 - -- PEAK 1 lecee.ee 57.81 74.08 -16.99 €7.77 39.84 17.64 67.81 @.37 312 179 PEAK
2 1960.08 39.44 5400 -14.56 50.20 39.84 17.64 67.81 0.37 - -~ Average 2 196eo.0@ 45.21 54.08 -8.79 55.97 39.84 17.64 67.81 @.37 312 179 Average
3 15968.08 47.97 74.80 -26.83 56.83 37.89 21.74 68.85 .36 - -~ PEAK 3 15900.08 47.80 74.08 -27.80 55.86 37.89 21.74 68.85 @8.36 - -- PEAK
4 15908.88 38.55 54.8@ -15.45 46.61 37.89 21.74 68.85 @.36 -- -- Average 4 15900.88 37.35 54.88 -16.65 45.41 37.89 21.74 68.85 @.36 -- -- Average
TEL : 408 9043300 Page Number : B65 of B168
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Pol. Horizontal Vertical
! 4ﬂLe\'eI(dBu\l!Jln) ! HI.M(IIBIIVJIH]
1225 1225
875 85
100 00
10.6G AG_54 VG _54
525 = : s = 525 = —— =
~18G " | P PR S A P W”,_/' . U SN A N w#"‘"‘f
Av
g 175 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 16000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG 54 3n HORN 82148 248129 HORTZONTAL Condition: AVG 54 3n HORN B2148 248129 VERTICAL
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Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1
1050, 105
75 \M 815
PEAK_BE 74,
700 {1 i | I | 1 i L EAKIUNI)
1
A
53, \WW NYTRTTIT RS ——— el . o 53, AT Set e
M)
i WM"‘M
350 350
17! E
Peak
530 5348. 5376. 5404, 5432, 5460 1000 200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: PEAK BE 74 3m HORN_ 82149 246129 HORIZONTAL Condition: PEAK(UNII) 3m HORN_ 82149 246129 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5350.38 57.71 74.00 -16.29 42,19 33.07 12,35 29.96 @.80 272 @ PEAK 1 5328.80 111.76 ------ ------ 96.33 33.03 1230 29.9% @.0@ 2T @ PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
105 105 ;
37.‘-\/\ 815
700 \ 700
AVG_BE 54 L Lo AVG_j4
52! Ve 52! :
e
350 350 !
p——
17! E
Avg
530 5348. 5376. 5404, 5432, 5460 1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: AVG_BE 54 3m HORN 02140 240129 HORTZONTAL Condition: AVG 54 3m HORN 02149 248129 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5350.10 43.74 54.80 -5.26 33.22 33.07 12.35 9.9 @.80 272 @ AVERAGE 1 5320.80 105.57 ------ ------ 98.14 33.03 1230 29.9% @.08 2N @ AVERAGE
TEL : 408 9043300
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Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225 1
105 105
15 %\ 815
PEAK_BE 74,
700 ) {1/ i | I | 1 i L EAKIUNI)
52 Aot ) et bl 5! —w WW’W"“WW
i T
WMMW bt
350 350
17! E
Peak
530 5348. 5376. 5404, 5432, 5460 1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: PEAK BE_74 3m HORN 82149 246129 VERTICAL Condition: PEAK(UNII) 3m HORN_ 82147 246129 VERTICAL
+ RBH:100.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5350.10 62.69 74.00 -11.31 47.17 33.07 12.35 29.99 0.80 308 248 PEAK 1 5320.80 118.03 ------ ------ 162.60 33.83 12,38 29.9¢ .08 360 243 PEAC
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
115 \/\ 815
700 \ 700
5 AVG_BE 54 o E— L AVG 4
— et e
P
350 350 ]
—
17! E
Avg
530 5348. 5376. 5404, 5432, 5460 1000 200, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: AVG_BE 54 3m HORN 02149 240129 VERTICAL Condition: AVG 54 3m HORN 02140 248129 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz ST:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5350.52 52.69 54.0@ -1.31 37.17 33.07 12.35 29.99 0.80 308 248 AVERAGE 1 5328.80 112,33 ------ ------ 96.90 33.03 12,30 29.99 ©.80 300 248 AVERAGE
TEL : 408 9043300
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Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225 !
105 105
115 815
700 M f [Tt ! S 6 W e R | L L EAK(UNI!
o b gy f'l’w 521 s e P
ikt I
|yt e
350 350
17! E
Peak
5000 5052 5104, 5156. 5208. 1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: PEAK BE 74 3m HORN_ 82149 246129 HORIZONTAL Condition: PEAK(UNII) 3m HORN_ 82149 246129 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5184.80 55.26 74.00 -18.74 40.85 3317 11.95 29.91 0.80 344 166 PEAK 1 5268.80 117.17 ------ ------ 101.85 32.97 12.23 29.88 .08 344 166 PEAC
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
115 815
700 J 700
S i
52!
L L 1 e | ————
30 34 tome]
I
17! E
Avg
5000 5052 5104, 5156. 5208. 1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: AVG_BE 54 3m HORN 02140 240129 HORTZONTAL Condition: AVG 54 3m HORN 02149 248129 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5140.66 45.59 54.00 -8.41 30.37 3311 12.83 29.92 0.80 344 166 AVERAGE 1 5268.00 110,84 ------ ------ 94.72 3297 12.23 29.83 ©.80 344 166 AVERAGE
TEL : 408 9043300
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Pol. Horizontal

Fundamental
aglevel 0BV
1225
10804
i
115
K PEAK_BE 74,
0.0 W
1
52 bbby
3,
17!
Peak Blank
5260 5300. 5340. 5380, 5420, 5460
Frequency (MHz)
Site + B3CHe2-CA
Condition: PEAK BE 74 3m HORN_ 82149 246129 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5455.80 34.54 74.00 -19.46 39.86 32.92 12.47 29.91 @.0@ 344 166 PEAK
aglevel 0BV
1225
105
o]
700 \\/-
o L AVG_BE_541
3,
17!
Avg Blank
5260 5300. 5340. 5380, 5420, 5460
Frequency (MHz)

Site + B3CHe2-CA
Condition: AVG_BE 54 3m HORN 02140 248129 HORIZONTAL
+ RB:1060.080kHZ VBW:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5458.80 44.94 54.00 -9.66 29.45 32.92 12.48 29.91 0.80 344 166 AVERAGE

TEL : 408 9043300
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Site + B3CHe2-CA
Condition: AVG_BE_54 3m HORN 02140 248129 VERTICAL
+ RB:1060.080kHZ VBW:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

1z dBuv/m dBuv/m
1 5145.34 46.30 54.00 -7.20 31.58 33.18 12.84 29.92 @.0@ 300 243 AVERAGE

d6 dBuv dB/m dB d8 B om deg

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 125 1
105 W 105
115 M{ 815
700 r Tt S 6 e S | L il EAK(UNI!
ol i : SN s
—— ot
350 350
17! E
Peak
5000 5052 5104, 5156. 5208. 5260 1000 200, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: PEAK BE_74 3m HORN 82149 246129 VERTICAL Condition: PEAK(UNII) 3m HORN_ 82147 246129 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHZ SHT:Auto + RB:1060.080kHz VBW:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5142.45 35.89 74.00 -18.11 40.68 33.18 12.83 29.92 @.0@ 30@ 243 PEAK 1 5260.00 121.40 ------ ------ 106.10 32.96 12.22 29.85 ©.00 380 243 PEAK
Level [dBuVim) Level [dBuvim)
125 125 1
105 i 105
r 1
115 815
700 /J( 700
v I s
e — 52: I | P—.
_—— [ e
30 4 pememo T
Ja—
17! E
Avg
5000 5052 5104, 5156. 5208. 5260 1000 200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)

Site + B3CHe2-CA
Condition: AVG_54 3m HORN 82148 248129 VERTICAL
+ RB:1060.080kHz VBI:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

d6 dbuwv dB/m d8 d8 B m deg
1 5268.80 115.82 ------ ------ 1051 32.96 12.23 29.88 .00 360 243 AVERAGE

TEL : 408 9043300
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Pol. Vertical Fundamental

oLevel [BuVim)

1225

L’\ PEAK_BE_74|

17!
Peak Blank
5260 5300. 5340. 5380, 5420. 5460
Frequency (MHz)
Site + B3CHe2-CA
Condition: PEAK BE_74 3m HORN 82149 246129 VERTICAL
+ RBH:100.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5467.80 57.93 74.00 -16.67 42,39 33.03 12.42 29.91 0.80 308 243 PEAK
aglevel 0BV
1225
105, A\JA
o |
700 \
V\[\/\ AVG_BE 54
52, T
3,
17!
Avg Blank
5260 5300. 5420. 5460

5340. 5380.
Frequency (MHz)

Site + B3CHe2-CA
Condition: AVG_BE_54 3m HORN 02140 248129 VERTICAL
+ RB:1060.080kHZ VBW:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5422.80 47.51 54.00 -6.49 31.99 32.99 12.44 29.91 0.80 308 243 AVERAGE
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Pol. Horizontal Vertical
g Le¥el (dBuVim) g LeVel (dBuVim)
1225 1225
1050 1050,
875 815
EAK(UNI) EAK(UNI)
700 [ L1 | ] [ 700 LA [ ] | /] [
| e 5 ! 5y
55— > ; 7 55— == y 2
e ) [ N AU ey st v S ot o BT LT N G
3540 30
Peak 115 115
Av g 7000 9200, 1400, 1 15800, 18000 7000 9200. 400, 1 15800 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHe2-CA
Condition: PEAK(UNII) 3m HORN_62146 240129 HORIZONTAL Condition: PEAK(UNII) 3m HORN_62146 240129 VERTICAL
Vode i 14 Vode ;14
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B dBuw dB/m B B dB m deg Mz dBuv/m dBuv/m  dB dBuv dB/m B B dB  m deg
1 10520.60 53.63 68.20 -15.17 64.14 38,93 17.57 67.99 @.38 400 184 PEAK 1 1052008 56.09 68.20 -12.20 67.11 38.93 17.57 67.99 @.38 380 177 Peak
2 15780.00 48.35 74.8@ -25.65 56.75 38.62 21.66 63.43 .35 - -- PEAK 2 15780.0@ 48.58 74.0@ -25.42 56.99 38.62 21.66 63.43 @.35 - -- PEAK
3 15780.08 39.15 54.00 -14.85 47.55 38.82 11.66 68.43 0.3 - -- Average 3 15780.08 39.62 54.00 -14.98 47.42 38.82 21.66 68.43 0.3 - -- Average

TEL : 408 9043300
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Pol. Horizontal Vertical
! 4ﬂLe\'eI(|IB||\|mn) ! 4ﬂLlwelmﬂll\mn)
1225 1225
815 5
00 00
10.6G AG_54 ANG 54
525 = - — e 525 = — =
~18G % n_h_.wm—nw“’_"mw——wwf’pf % WWH”‘—"WWWWJ
Av
9 115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site: @30HA2-CA Site: @30HA2-CA
Condition: AVG 54 3n HORN 82148 248129 HORTZONTAL Condition: AVG 54 3n HORN B2148 248129 VERTICAL
Mokt 14 lode 14
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Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225 i
105 105
115 R 815
700 Lf [Tt S N W e | U L EAK(UNI!
! W L‘wﬁ“
28 O SO RO O T2 @ a— s
A v o y et e RS
350 350
17! E
Peak
5000 5060. 5120, 5180. 5240. 1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: PEAK BE 74 3m HORN_ 82149 246129 HORIZONTAL Condition: PEAK(UNII) 3m HORN_ 82149 246129 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5088.50 55.76 74.00 -18.24 40.59 3317 11.91 29.91 0.80 269 360 PEAK 1 5300.80 114.67 ------ ------ 99.30 33.00 12.27 29.99 ©.80 269 368 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
115 J 815
700 / 700
/\/J o — Lo AVG
52!
1 P wv—w ] I———
350 350 !
[
17! E
Avg
5000 5060. 5120, 5180. 5240. 5300 1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: AVG_BE 54 3m HORN 02140 240129 HORTZONTAL Condition: AVG 54 3m HORN 02149 248129 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5138.80 45.72 54.00 -8.28 30.51 3311 12,82 29.92 0.8 269 360 AVERAGE 1 5300.80 108.38 ------ ------ 93.81 33.00 12.27 29.99 ©.80 269 360 AVERAGE
TEL : 408 9043300
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Pol. Horizontal Fundamental
aglevel 4BV
1225
" WA
o\
y PEAK_BE 74,
0.0 d
W |
3,
17!
Peak Blank
5300 5332 5364, 5396. 5428. 5460
Frequency (MHz)
Site + B3CHe2-CA
Condition: PEAK BE 74 3m HORN_ 82149 246129 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5350.72 57.63 74.0@ -16.37 42.11 33.67 12,35 29.9¢ @.0@ 269 360 PEAK
aglevel 4BV
1225
105
oY
700 \
AVG_BE 54
& v
3,
17!
Avg Blank
5300 5332 5364, 5396. 5428. 5460
Frequency (MHz)
Site + B3CHe2-CA
Condition: AVG_BE 54 3m HORN 02140 240129 HORTZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5350.56 47.22 54.80 -6.78 31.70 33.67 12.35 29.92 @.0@ 269 360 AVERAGE

TEL : 408 9043300
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Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 125 1
105 105
115 r 815
700 NJ Tt S e | L L EAK(UNID!
! )
5! N ke NI 5 . o
Fiphery Yol he i
kil et
|
350 350
17! E
Peak
5000 5060. 5120, 5180. 5240. 5300 1000 2200, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: PEAK BE_74 3m HORN 82149 246129 VERTICAL Condition: PEAK(UNII) 3m HORN_ 82147 246129 VERTICAL
+ RBH:100.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5139.20 56.91 74.00 -17.69 41.69 3311 12,83 29.92 0.80 302 248 PEAK 1 5308.80 121.73 ------ ------ 106.36 33.80 12.27 29.9¢ .08 362 243 PEAC
Level [dBuVim) Level [dBuvim)
125 125 1
15 i 15
( |
115 815
700 Vi 700
o — Lo AVGM-!
52!
-\—__,_M_kF.—'—f““ v __,_.,f-..../——m—”‘“"i A P
350 350 e
pm—
17! E
Avg
5000 5060. 5120, 5180. 5240. 5300 1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CHe2-CA Site + B3CHAE2-CA
Condition: AVG_BE 54 3m HORN 02149 240129 VERTICAL Condition: AVG 54 3m HORN 02140 248129 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz ST:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5138.30 47.88 54.00 -6.12 32.67 3311 12,82 29.92 0.80 302 248 AVERAGE 1 5308.80 115.55 ------ ------ 10,18 33.80 12.27 29.90 .00 362 243 AVERAGE
TEL : 408 9043300
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Pol. Vertical Fundamental
aglevel 4BV
1225
105
o
\‘/ PEAK_BE 74,
70, "
00 V M1
521 “‘\,M‘ul T T R YRR I
3,
17!
Peak Blank
5300 5332 5364, 5396. 5428. 5460
Frequency (MHz)
Site + B3CHe2-CA
Condition: PEAK BE_74 3m HORN 82149 246129 VERTICAL
+ RBH:100.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5350.72 62.94 74.00 -11.66 47.42 33.67 12,35 29.9¢ @.0@ 302 245 PEAK
aglevel 4BV
1225
Ty WA
1
115
700 \
Y
5 AN AVG_BE 54
3,
17!
Avg Blank
5300 5332 5364, 5396. 5428. 5460
Frequency (MHz)
Site + B3CHe2-CA
Condition: AVG_BE 54 3m HORN 02149 240129 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5350.72 52.65 54.80 -1.35 37.13 33.67 12,35 29.92 @.0@ 302 245 AVERAGE

TEL : 408 9043300
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